FCC 47 CFR PART 15 SUBPART C
INDUSTRY CANADA RSS-247 ISSUE 1

CERTIFICATION TEST REPORT
FOR
Multimedia Device with BLE, 2.4Ghz and 5GHz WLAN Radios
MODEL NUMBER: NC2-6A5
FCC ID: AARNC2-6A5
IC ID: 10395A-NC26A5
REPORT NUMBER: 15U20917-E1
ISSUE DATE: JULY 2, 2015
Prepared for
GOOGLE
1600 AMPHITEATRE PARKWAY
MOUNTAIN VIEW, CA 94043, U.S.A.
Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.

TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

Revision History

Issue
Rev. Date Revisions Revised By
-- 7/2/15 Initial Issue F. de Anda

Page 2 of 229

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ..ottt e e eeennnns 6
2. TEST METHODOLOGY ...t 7
3. FACILITIES AND ACCREDITATION ..o 7
4. CALIBRATION AND UNCERTAINTY Lot e e eennn e e e e e e ennnes 8
4.1. MEASURING INSTRUMENT CALIBRATION ......cuiiiiiiiiiiiiiiiiiiiiiiiiieiniineenininiieeneenneenes 8
4.2.  SAMPLE CALCULATION ...t e e e e e e e e e nnnnnn s 8
4.3. MEASUREMENT UNCERTAINTY ..ot 8
5. EQUIPMENT UNDER TEST ...ttt ettt e e e e e e e e e e e e ennnes 9
5.1. DESCRIPTION OF EUT ..ttt e e e e e e eennn e e e e e eennnes 9
5.2.  MAXIMUM OUTPUT POWER......coiiiiiiiiiiiis ettt e e e e ennnes 9
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ..o 9
5.4, SOFTWARE AND FIRMWARE ... e e eneees 9
5.5. WORST-CASE CONFIGURATION AND MODE..........coooviiiiiiiiiiiiiiiiii, 9
5.6. DESCRIPTION OF TEST SETUP .....ccuttiiiii it 10
6. TEST AND MEASUREMENT EQUIPMENT ..ottt e 13
7. MEASUREMENT METHODS ...t 14
8. ANTENNA PORT TEST RESULTS ... e 15
8.1. ONTIME AND DUTY CYCLE ... .ottt e e e e ennnes 15
8.2. 802.11b MODE IN THE 2.4 GHzZ BAND ANTENNA L ....cooiiiiiiiiiiiiiiiiiiiieeeeeee 18
8.2.1. 6 UB BANDWIDTH.....uuittiiiiiiitiiiiiiiiitiiietiebbeeeebeebbae bbb bbeenebeeeenbesneennnes 18
8.2.2.  99% BANDWIDTH ..ot e e e 21
8.2.3.  OUTPUT POWER ...t e e e 24
8.2.4. POWER SPECTRAL DENSITY ..ot 26
8.2.5.  OUT-OF-BAND EMISSIONS ..o e 29

8.1. 802.11b MODE IN THE 2.4 GHz BAND ANTENNA 2 ..ottt 33
8.1.1. 6 OB BANDWIDTHL.....uutiuiuiiiiiuiittiiiiiiiitetieeieeeaeeeebabebebbeb bbb bebbebeaessesennesnnnnnnes 33
8.1.2.  99% BANDWIDTH .....uuiii ittt e et ettt e e e e e eeeaea s 36
8.1.3.  OUTPUT POWER ... e s 39
8.1.4. POWER SPECTRAL DENSITY ..o 41
8.1.5. OUT-OF-BAND EMISSIONS ... 44

8.2. 802.11g MODE IN THE 2.4 GHz BAND ANTENNA 1 ... .o 48
8.2.1. 6 OB BANDWIDTH. ..ottt nnnnnnne 48
8.2.2.  99% BANDWIDTH ...ttt ettt e et et e e e e e eeraean s 51
8.2.3.  OUTPUT POWER ...t e s 54

Page 3 of 229

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U20917-E1 DATE: JULY 2, 2015

FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5
8.2.4. POWER SPECTRAL DENSITY ..o 56
8.2.5. OUT-OF-BAND EMISSIONS ......oiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii s 59

8.3. 802.11g MODE IN THE 2.4 GHzZ BAND ANTENNA 2......ccooviiiiiiiiiiiiiii 63
8.3. 1. 6 UB BANDWIDTH.....uuitiiiiiiiiiiiiiiiiiiiieieeie bbb snnsnnnnnnne 63
8.3.2.  99% BANDWIDTH ... .ottt b s reerrrrnnne 66
8.3.3. OUTPUT POWER ..ottt ssssassssssssassrannnnnes 69
8.3.4. POWER SPECTRAL DENSITY ..o 71
8.3.5. OUT-OF-BAND EMISSIONS ... 74

8.4. 802.11n HT20 MODE IN THE 2.4 GHzZ BAND ANTENNA 1 ..o, 78
8.4.1. 6 OB BANDWIDTH. ....uuttiiiiiiiiiiiiiiiiiiiiiiet bbb ssnnssnnnnnne 78
8.4.2.  99% BANDWIDTH ....ouuiiiii et e e e e e e e nnnnn s 81
8.4.3. OUTPUT POWER .....oiiiiiiiiiiiiiiiiiiiiiiiiiiiieiee i sssssbsssssssaanrsasnnnes 84
8.4.4. POWER SPECTRAL DENSITY ...itiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieiieeeeeeessessnnsesnssesnneeeee 86
8.4.5. OUT-OF-BAND EMISSIONS ... 89

8.5. 802.11n HT20 MODE IN THE 2.4 GHz BAND ANTENNA 2 ..o 93
8.5.1. 6 dB BANDWIDTH......uiitiiiiiieiiiiie et e e e e e e e e 93
8.5.2.  99% BANDWIDTH .....iuiii ittt e e e e e e e e e e enrnnn s 96
8.5.3.  OUTPUT POWER ...ttt e e e e 99
8.5.4. POWER SPECTRAL DENSITY ..ot 101
8.5.5.  OUT-OF-BAND EMISSIONS ......ooiiiiiiiiiiiii e 104

8.6. 802.11n HT40 MODE IN THE 2.4 GHz BAND ANTENNA 1 ..ot 108
8.6.1. 6 dB BANDWIDTH. ...ttt e e e 108
8.6.2.  99% BANDWIDTH ....ootiiiiiiiiii it e e 111
8.6.3. OUTPUT POWER ...ttt e e e e e e e ennnes 114
8.6.4. POWER SPECTRAL DENSITY .ot 116
8.6.5. OUT-OF-BAND EMISSIONS ......ooiiiiiiiiiiii e 119

8.1. 802.11n HT40 MODE IN THE 2.4 GHz BAND ANTENNA 2 ..o 123
8.1.1. 6 OB BANDWIDTH.....uuuttititiiiiiiintiiiiiiiiieeeiebieeeeebebee bbb eeeebebbbnbneeensennnnnne 123
8.1.2.  99% BANDWIDTH ....oottiiii ittt e e e e e e ennnes 126
8.1.3.  OUTPUT POWER ..ottt e e e eneees 129
8.1.4. POWER SPECTRAL DENSITY .ottt 131
8.1.5. OUT-OF-BAND EMISSIONS ... e 134

9. RADIATED TEST RESULTS ...ttt e e e e 138

9.1. LIMITS AND PROCEDURE ...t eeeees 138

9.2. TRANSMITTER ABOVE 1 GHZ ..ot 139
9.2.1. TXABOVE 1GHz 802.11b IN THE 2.4 GHz BAND ANTENNA 1........ccccvvveenn. 139
9.2.2. TXABOVE 1 GHz 802.11b IN THE 2.4 GHz BAND ANTENNA 2.........cuvvvuiinnns 149
9.2.3. TXABOVE 1 GHz 802.11g IN THE 2.4 GHz BAND ANTENNA 1 ...........cceiienne 159
9.24. TXABOVE 1GHz 802.11g IN THE 2.4 GHz BAND ANTENNA 2 ........cooiiiiiinnns 169
9.25. TXABOVE 1 GHz 802.11n HT20 IN THE 2.4 GHz BAND ANTENNA1 ............ 179
9.2.6. TXABOVE 1 GHz 802.11n HT20 IN THE 2.4 GHz BAND ANTENNA 2 ............ 189

9.2.7. TXABOVE 1 GHz 802.11n HT40 MODE IN THE 2.4 GHz BAND ANTENNA 1.199
9.28. TXABOVE 1 GHz 802.11n HT40 MODE IN THE 2.4 GHz BAND ANTENNA 2.209

9.3.  WORST-CASE BELOW 1 GHZ....cciiiiiiiiiiiii et 219
9.4, WORST-CASE ABOVE 18GHZ .....cooiiiiiiiiiie et 221
10. AC POWER LINE CONDUCTED EMISSIONS ..o 222

Page 4 of 229

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

11, SETUP PHOTOS ...ttt 226

Page 5 of 229

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: GOOGLE
1600 AMPHITEATRE PARKWAY
MOUNTAIN VIEW, CA 94043, U.S.A.

EUT DESCRIPTION: Multimedia Device With Ble, 2.4ghz And 5ghz Wlan Radios
MODEL.: NC2-6A5
SERIAL NUMBER: 5323103ZZAJR (RADIATED) &

PROTO 1 (CONDUCTED)

DATE TESTED: May 6, 2015 — June 19, 2015
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-247 Issue 1 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions
expressed by UL Verification Services Inc. based on interpretations and/or observations of test
results. Measurement Uncertainties were not taken into account and are published for
informational purposes only. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Verification Services Inc. and all revisions are duly
noted in the revisions section. Any alteration of this document not carried out by UL Verification
Services Inc. will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval, or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Approved & Released For

UL Verification Services Inc. By: Tested By:
o :
S s | W e Fimg
FRANCISCO DE ANDA CHRIS XIONG
PROJECT LEAD EMC ENGINEER
UL Verification Services Inc. UL Verification Services Inc.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10-2009 for
FCC and ANSI C63.10-2013 for IC, FCC CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN Issue
4, and RSS-247 Issue 1.

Testing for radiated emissions above 1GHz was performed with the EUT elevated at 1.5m
instead of 0.8m. 1.5m is the required height in ANSI C63.10:2013 as referenced by RSS GEN
issue 4. This test height has been permitted by FCC as discussed in FCC/TCB conference call
in December 2014.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 Benicia
Street, Fremont, California, USA.

The test sites and measurement facilities used to collect data are located at 47173 and 47266
Benicia Street, Fremont, California, USA. Line conducted emissions are measured only at the
47173 address. The following table identifies which facilities were utilized for radiated emission
measurements documented in this report. Specific facilities are also identified in the test results
sections.

47173 Benicia Street 47266 Benicia Street
[ ] Chamber A [ ] Chamber D
[ ] Chamber B [ ] Chamber E
[ ] Chamber C X] Chamber F
[ ] Chamber G
[ ] Chamber H

The above test sites and facilities are covered under FCC Test Firm Registration # 208313.
Chambers A through H are covered under Industry Canada company address code 2324B with
site numbers 2324B -1 through 2324B-8, respectively.

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full
scope of accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz + 3.52 dB
Radiated Disturbance, 30 to 1000 MHz +4.94 dB
Radiated Disturbance, 1 to 6 GHz + 3.86 dB
Radiated Disturbance, 6 to 18 GHz +4.23 dB
Radiated Disturbance, 18 to 26 GHz +5.30 dB
Radiated Disturbance, 26 to 40 GHz +5.23 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a Multimedia Device with BLE, 2.4Ghz and 5GHz WLAN Radios.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum conducted output power as follows:

Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
2412 - 2462 802.11b 18.98 79.07
2412 - 2462 802.11g 14.92 31.05
2412 - 2462 802.11n HT20 13.14 20.61
2422 - 2452 802.11n HT40 10.37 10.89
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes PCB antennas, with a maximum gain of 3.1dBi for antenna 1 and 2.3dBi for
antenna 2.

5.4. SOFTWARE AND FIRMWARE
The firmware installed in the EUT during testing was 15.2.7.09.

The test utility software used during testing was Labtool ver 2.0.0.71

5.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X,Y,Z, it was
determined that Y orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in Y orientation.

Worst-case data rates as provided by the client were:
802.11b mode: 1 Mbps
802.11g mode: 6 Mbps

802.11n HT20mode: MCSO
802.11n HT40mode: MCSO
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5.6.

SUPPORT EQUIPMENT

DESCRIPTION OF TEST SETUP

Support Equipment List

Description Manufacturer Model Serial Number FCCID
AC Adapter Lenovo ADLX65NCC2A  |11545N0263Z175994AH GRO N/A
AC Adapter Google S005BBUO0500100 Proto 1 N/A
Laptop Lenovo E440 PF-074E9W 15/01 N/A
USB Hub Belkin N10117 P11438 N/A
USB LAN Adapter HP 538507 001 N/A
/O CABLES
1/0 Cable List
Cable (Port # of identical |Connector |Cable Type [Cable Remarks
No ports Type Length (m)
1 DC 1 Barrel unshielded 0.8
2 uUsB 1 UsB unshielded 1.5 Power cable
3 uUsB 1 UsB unshielded 2.5
4 LAN 1 RJ45 unshielded 2.5
5 uUsB 1 UsSB unshielded 0.1
6 UsB 1 UsB unshielded 0.2 Data
7 uUsB 1 Micro USB | unshielded 0.2 Y-cable
TEST SETUP

The EUT is connected to a host laptop via USB HUB and USB-to-LAN Adapter, test software

exercises the radio.
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SETUP DIAGRAM FOR RADIATED and AC LC TESTS

Remote

Radiated

Ll

Spectrum Analyzer

7
USB Y-Cable

AC Adapter [——]

AC Mains/ LISN

Conducted
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SETUP DIAGRAM FOR CONDUCTED TESTS
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USB to LAN
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USB HUB

AC Adapter [—j AC Adapter [—

AC Mains
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer |Model Asset |Ca| Due
Radiated Software UL ULEMC Ver 9.5, July 22, 2014
Conducted Software UL UL EMC Ver 2.2, March 31, 2015
Spectrum Analyzer, PXA, 3Hz to Agilent N9S030A 341 02/20/16
Antenna, Horn 1-18GHz ETS Lindgren 3117 120 03/26/16
Antenna, Broadband Hybrid, 30MHz | Sunol Sciences JB1 122 02/13/16
Amplifier, 10KHz to 1GHz, Sonoma 310N 173 06/09/16
Amplifier, 1- 18GHz Miteq AFS42- 742 01/31/16
Amplifier, 26 - 40GHz Miteq NSP4000-SP2 88 4/7/2016
Filter, HPF 3.0GHz Micro-Tronics HPM17543 427 01/31/16
Filter, LPF 5.0GHz Micro-Tronics LPS17541 421 1/31/2016
Filter, HPF 6GHz HPF Micro-Tronics HPS17542 425 1/31/2016
Antenna, Horn 18 to 26.5GHz ARA MWH-1826 89 12/17/15
Amplifier, 1to 26.5GHz, 23.5dB Gain Agilent 84498 404 04/13/16
Spectrum Analyzer, 40 GHz Agilent 8564E 106 08/06/15
LISN, 30MHz FCC 50/250-25-2 24 01/16/16
Analyzer, PXA, 3Hz to 44GHz Agilent NO9030A 341 02/20/16
UL EMC Software uL UL EMC Rev 9.5.03
Antenna Port Software UL UL RF Ver 2.2
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7. MEASUREMENT METHODS

6 dB BW: KDB 558074 D01 v03r02, Section 8.1.
Output Power: KDB 558074 D01 v03r02, Section 9.2.2.2.

Power Spectral Density: KDB 558074 D01 v03r02, Section 10.3.

Out-of-band emissions in non-restricted bands: KDB 558074 D01 v03r02, Section 11.0.

Out-of-band emissions in restricted bands: KDB 558074 D01 v03r02, Section 12.1.

Band-edge: KDB 558074 D01 v03r02, Section 13.2.
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8. ANTENNA PORT TEST RESULTS

8.1. ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 558074 Zero-Span Spectrum Analyzer Method.

ON TIME AND DUTY CYCLE RESULTS

Mode ON Time| Period | Duty Cycle Duty Duty Cycle 1/B
B X Cycle Correction Factor [Minimum VBW

(msec) | (msec) [ (linear) (%) (dB) (kHz)
2.4GHz Band
802.11b 1TX 100.000 | 100.00 1.000 100.00% 0.00 0.010
802.11g 1TX 100.000 | 100.00 1.000 100.00% 0.00 0.010
802.11n HT20 1TX 100.000 | 100.00 1.000 100.00% 0.00 0.010
802.11n HT40 1TX 4768 | 4.814 0.990 99.04% 0.00 0.010
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DUTY CYCLE PLOTS

2.4 GHz BAND

DUTY CYCLE 802.11b MODE

G- Agilent 09:51:12 Jun 4, 2015 Freg/Channel

Rel 26.7 dBm Atten 30 dB Certer Freq
#Peak 2.41200000 GHz

Stant Freqg
2.41200000 GHz
Stop Freq
241200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Cliset
0.00000000 Hz

Signal Track
on Cif

Center 2.412 000 GHz Span 0 Hz |
Res BW 8 MHz #VBW 50 MHz Sweep 50 ms (1001 pis)

DUTY CYCLE 802.11g MODE
- Agilent 11:14:39 Jun 4, 2015 R T |Fre§;Channe| |

Rel 7.7 dBm #Atlen 6 dB Certer Freq
4Peak 2.41200000 GHz

’ Start Freq
241200000 GHz
Stop Freqg
241200000 GHz

CF Step
8.00000000 MHz
Auto Man

Freq Cliset
0.00000000 Hz

Signal Track
cf

On

Center 2.412 000 GHz Span 0 Hz ‘
Res BW 8 MHz #VBW 50 MHz Sweep 100 ms (1001 pts)

Page 16 of 229

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

DUTY CYCLE 802.11n HT20 MODE
# Agilent 1115:02 Jun 4, 2015 R T [FregChannel |

Rel 7.7 dBm #Atten 6 dB Certer Freq
Peak 241200000 GHz
Stait Freq
241200000 GHz
Staop Freq
241200000 GHz

CF Step
.00000000 MHz
Auto Man

Freq Ctiset
0.00000000 Hz

Signal Track
cif

On

Center 2.412 000 GHz Span 0 Hz ‘
Res BW & MHz #VBW 50 MHz Sweep 100 ms (1001 p1s)

DUTY CYCLE 802.11n HT40 MODE
- Agilent 11:17:05 Jun 4, 2015 R T |Freg/Channel

AMk2 4814 ms

Ref 7.7 dBm #Atten 6 dB .0.74 dB Certer Freq
#Peak 242200000 GHz

Start Freq
2.42200000 GHz

Stap Freq
242200000 GHz

CF Step
8.00000000 MHz

#PAvg

Center 2.422 000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 7.533 ms (1001 pts)

Maiker Tiace X Axiz Amplitude
1R 1) 1.812 ms -10.68 dBm

) 4.788 ms 0.33dB

1.812 ms -10.68 dBm

Freq Cliset
0.00000000 Hz

Signal Track

4814 ms .0.74dB On =
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2. 802.11b MODE IN THE 2.4 GHz BAND ANTENNA 1

8.2.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 10.080 0.5
Mid 2437 10.080 0.5
High 2462 10.096 0.5
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0&  DC SEMNSE:INT| ALIGN AUTO 02:20:43 PM May 14, 2015
[Center Freq 2.412000000 GHz ) HAvg Type: RMS TRACE

PNO: Wide 50 Trig: Free Run T

Atten: 22 dB oer|P PRP PP

AMKr1 10.080 MHz
-0.20 dB

Frequency

IFGain:Low

Auto Tune|
Ref Offset 11 dB

Eggstdiv Ref 22.00 dBm

CenterFreq
2.412000000 GHz

1A2
Wi et o Q 3,89 cin|

N
Ay || e
RN

Stop Freq
2.420000000 GHz|

CF Step
1.600000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.412000 GHz Span 16.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts)

MSG [@ STATUS

6 dB BANDWIDTH MID CH

Agilent Spectrum Analyzer - Swept SA
RL ALIGN AUTO 02:17:31 PM May 14, 2015
[Center Freq 2.437000000 GHz _ #Avg Type: RMS TRECE[1 3456
PNO: Wide Cp0 Trig: Free Run TYPE(V
IFGain:Low Atten: 22 dB oErfP PRPPP
AMkr1 10.080 MHz
0.21 dB

Frequency

Auto Tune|
Ref Offset 11 dB
E%gstdiv Ref 22.00 dBm

CenterFreq|
2.437000000 GHz|

! ?1 o 3.54 o
M V|| e
JJV “H/\N

Stop Freq
2445000000 GHz

CF Step
1.600000 MHz
Auto Man

Freq Offset
0 Hz|

Center 2.437000 GHz Span 16.00 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 1.53 ms (1001 pts)

MSG [@ STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA

L s S0s_DC ALIGN AUTO 02:24;08 PM May 14, 2015 Fi
[Center Freq 2.462000000 GHz | Tria: Free R #Avg Type: RMS T[T 8 requency
PNO: Wide o |rg:FreeRun y
|FGain:iLow © Atten: 22 dB FRRERF

Auto Tune|
Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

Center Freq

120 2.462000000 GHz

e

pﬂ\ / StartFreq
]\Jﬁ v 2.454000000 GHz

=l

Stop Freq,
2.470000000 GHz

CF Step
1.600000 MHz
Auto Man

Freq Offset
0Hz

Center 2.462000 GHz Span 16.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.53 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2412 13.3660
Mid 2437 13.0910
High 2462 13.0800
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW
/ F S0&  DC

SENSE:INT|

ALIGH AUTO

RL R
[Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 11 ¢dB
10 dB/div Ref 30.00 dBm

Log

e

Trig: Free Run
#Atten: 22 dB

| Center Freq: 2.412000000 GHz
Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

02:21:12 PM May 14, 2015

Frequency

200

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 270 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

31.555 K|

16.26 MHz

#VBW 820 kHz

Total Power

13.366 MHz

Hz OBW Power

x dB

Span 27 MHz
#Sweep 100 ms

19.1 dBm

99.00 %
-26.00 dB

[@ STATUS

CF Step
2.700000 MHz

Auto Man

Freq Offset
0 Hz

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( F S0Q  DC

ALIGN AUTO

RL R
[Center Freq 2.437000000 GHz

|

-
#IFGain:Low

Ref Offset 11 dB
10 dBldiv Ref 30.00 dBm

Log

| Center Freq: 2.437000000 GHz
Avg|Hold: 100,100

Trig: Free Run
#Atten: 22 dB

02:17:58 PM May 14, 2015
Radio Std: None

Radio Device: BTS

Frequency

200

CenterFreq|
2.437000000 GHz|

Center 2.437 GHz
#Res BW 270 kHz

Occupied Bandwidth
13.091 MHz

58.359 kHz
16.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 820 kHz

Total Power

OBW Power
x dB

Span 27 MHz
#Sweep 100 ms

CF Step
2.700000 MHz
Man

19.3 dBm

Freq Offset
0 Hz|

99.00 %
-26.00 dB

[@ STATUS
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH C

Agilent Spectrum Analyzer - Occupied BW

|l RL RF S0Q  DC

H

SEMSE:INT ALIGN AUTO 02:24;35 PM May 14, 2015

[Center Freq 2.462000000 GHz

| Center Freq: 2.462000000 GHz Radio Std: None

#IFGain:Low

Ref Offset 11 dB
10 dB/div Ref 30.00 dBm

Log

—— Trig:Free Run Avg|Held: 100/100

#Atten: 22 dB Radic Device: BTS

Frequency

200

2.462000000 GHz

Center Freq

VEEIEI‘

Center 2.462 GHz
#Res BW 270 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 16.01

13.080 MHz
-71.227 kHz

Span 27 MIHz

#/BW 820 kHz #Sweep 100 ms

CF Step
2.700000 MHz
Man

Total Power 19.1 dBm

Freq Offset
0Hz

OBW Power
x dB

99.00 %

MHz -26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015

FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5
RESULTS
Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 3.10 30.00 30 36 30.00
Mid 2437 3.10 30.00 30 36 30.00
High 2462 3.10 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 17.97 17.97 30.00 -12.03
Mid 2437 18.98 18.98 30.00 -11.02
High 2462 17.42 17.42 30.00 | -12.58
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

8.2.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS
PSD Results
Channel | Frequency | Chain O | Limit |[Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -3.27 8.0 -11.3
Mid 2437 -3.55 8.0 -11.6
High 2462 -3.16 8.0 -11.2
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF S0&  DC

SENSE:INT|

ALIGH AUTO 03:40:06 PM Ma

[Center Freq 2.412000000 GHz

Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

IFGain:Low

PNO: Wide ~—»— 1rig: Free Run
Atten: 22 dB

#Avg Type: RMS

Frequency

TRACE’iﬁ

TYPE|&

DET|A A A A A A

Mkr1 2.411 227 GHz
-3.27 dBm

Auto Tune|

120

8.00 dBim|

A

N

AV

CenterFreq
2.412000000 GHz

StartFreq
2.404440000 GHz

Stop Freq
2.419560000 GHz|

CF Step
1.512000 MHz,

Auto Man

Center 2.412000 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 15.12 MHz
Sweep 20.7 ms (1008 pts)

[@ STATUS

Freq Offset
0 Hz

PSD, Chain 0 MID CH

‘Agilent Spectrum Analyzer - Swept SA
S0Q  DC

SENSEINT

ALIGN AUTO 03:40:46 PM May 14, 2015

Ref Offset 11 dB
Ref 22.00 dBm

RL RF
’Eenter Freq 2.437000000 %‘:E;Wide% Trig: Free Run

IFGain:Low Atten: 22 dB

#Avg Type: RMS

Frequency

TRACE[L 3456
T;gﬁAAAAA
Mkr1 2.437 788 GHz

-3.55 dBm

Auto Tune|

10 dBidiv
Log

v

S

CenterFreq|
2.437000000 GHz|

StartFreq
2.429440000 GHz|

Stop Freq
2444560000 GHz

CF Step
1.512000 MHz,

Auto Man

Center 2.437000 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 15.12 MHz
Sweep 20.7 ms (1008 pts)

[@ STATUS

Freq Offset
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA
il RL FF 500  DC . ALIGN AUTO 03:41:19 PM May 14, 2015

[Center Freq 2.462000000 GHz #Avg Type: RMS WeCE[- 3256 Frequency
PNO: Wide —— 1rig: Free Run P
IFGain:Low Atten: 22 dB DET/A ABAA A

Auto Tune|

Ref Offset 11 dB
E%éisldiv Ref 22.00 dBm

Center Freq

120 2.462000000 GHz

StartFreq
2.454428000 GHz

Stop Freq,
2.469572000 GHz

CF Step
1.514400 MHz
Auto Man

Freq Offset
0Hz

Center 2.462000 GHz Span 15.14 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 20.8 ms (1010 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q DC SENSE:INT

ALIGN AUTD 02:18:21 PM May 14, 2015

[Center Freq 2.437000000 GHz ]
PNO: Fast () Trig: Free Run
Atten: 22 dB

IFGain:Low

Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

#Avg Type: RMS

TRACE
T

3456

Frequency

DeT|P PPPPP

Mkr1 2.436 62 GHz
9.72 dBm

Auto Tune

1

v

e

Center Freq
2.437000000 GHz|

2.407000000 GHz

StartFreq|

2.467000000 GHz

stop Freq

N

[Auto

6.000000 MHz

CF Step

Man

Y

W

Freq Offset|

0 Hz|

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

Ilk sTATUS

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA

S0@ DO SENSE:INT|

ALIGH AUTO 02:21:39 PM May 14, 2015

RL RF
[Center Freq 2.400000000 GHz )
PNO: Fast 50 Trig: Free Run
IFGain:Low Atten: 22 dB

#Avg Type: RMS

TRACE
T

24586

Frequency

pETFPPFPFF

Ref Offset 11 ¢iB

10 dB/div__ Ref 22.00 dBm
Log

Mkr2 2.396 04 GHzZ|
-36.96 dBm

Auto Tune|

120

2.00

[ritaaig,

-8.00

Center Freq
2.400000000 GHz

-180

-280

-38.0

-43.0

2.370000000 GHz

StartFreq|

530

-68.0

Stop Freq
2.430000000 GHz

Center 2.40000 GHz

Res BW 100 kHz #VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts),

-42.63 dBm
-36.96 dBm

2.400 00 GHz
2.396 04 GHz

FUNCTION WIDTH Auto

6.000000 MHz

CF Step

Man|

Freq Offset|

0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

Agilent Spectrum Analyzer - Swept SA

RL RF 509 DC SENSE:INT| ALIGNAUTO 02:24:57 PM May 14, 2015 Fi
[Center Freq 2.483500000 GHz #Avg Type: RMS TRACE[T o555 6 requency
PNO: Fast Cp) Trig: Free Run v
IFGain:Low Atten: 22 dB oerfP FFFPF

Auto Tune
Mkr2 2.488 00 GHz
Ref Offset 11 dB
1L(‘l)gBJdiv Reef 225.900 dBm -47.04 dBm

120

Center Fre:
o s .,

W 2.483500000 GHz
.00

-180 \\

StartFreq
280 2.453500000 GHz|

380

-480

580 " Stop Freq|
8.0 2513500000 GHz|

Center 2.48350 GHz Span 60.00 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts) 6.000000 MHzZ]
ol % [ Vv __ [ FUNCTION [ FUNCTIOHW LNC Auto Mean

ODE]
1 N f 248360 GHz -49.29 dBm
248800 GHz -47.04 dBm

Freq Offset|
0 Hz|

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0s  DC ALIGHAUTO 02:23:17 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[. - 3156 requency
n T— Trig:Free Run T
PNO: Fast [Prrrre
IFGaimLow Atten: 22 dB DET

Mkrd 7.236 0 GHZ Auto Tune

Ref Offset 11 dB
1L%;IBJdiv Reef 225.900 dBm -55.16 dBm
. 1

120

Center Freq

2.00 13.015000000 GHz

-5.00

8.0
StartFreq|
28.0 30.000000 MHz|

-38.0

-48.0

58.0 StopFreq|
&80 26.000000000 GHz|

Start 30 MHz Stop 26.00 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.48 s (30000 pts CF Step

2597000000 GHz

o] x| v | FUNCTION | FUNCTIONWIDTH UNCTION VALU Auto Man
N 24133 GHz 9.32dBm

2.395 9 GHz -38.12 dBm

4823 4 GHz 54.96 dBm Freq Offset

7.2360 GHz £5.16 dBm 0 Hz
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

OUT OF BAND MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF s05  OC SEMSE:INT ALIGNAUTO 02:19:50 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[T 315 5 requency
PNO: Fast 0 1rig:Free Run TVPE(11
IFGain:Low Atten: 22 dB verfPPPPPP
Ref Offeet 1 dB Mkré 7.312 2 GHZ Auto Tune
10 dB/dlv__Ref 22.00 dBm -57.03 dBm
Log 1
=0 Center Freq|]
200 13.015000000 GHz|
|00
180 -
StartFreq||
“an 30.000000 MHz
380 2
480 4
580 Stop Freqj|
&80 I ‘ ‘ ‘ ‘ ‘ ‘ ‘ 26.000000000 GHz
Start 30 MHz Stop 26.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts)| 5 507000000 CL
FUNCTION WIDTH FUNCTION VALUE Auto Man
24368 GHz 9.75 dBm
23668 GHz -47.19 dBm
48736 GHz 57.10 dBm Freq Offset
73122 GHz £7.03 dBm
0 Hz|
IMSG %STATUS

OUT OF BAND HIGH CH

Agilent Spectrum Analyzer - Swept SA
RF S0Q

ALIGMALTO 02:25:43 PM May 14, 2015

DC
[Center Freq 13.015000000 GHz

#Avg Type: RMS TRACE 3456

IFGain:Low

PNO: Fast .:.‘ Trig: Free Run T

Frequency

Atten: 22 dB pETfFPPFPFF

Ref Offset 11 dB

10 dBidiv_ Ref 22.00 dBm
Log

Mkr4 7.385 8 GHz
-57.22 dBm

1
120

200

-6.00

Auto Tune

Center Freq|
13.015000000 GHz

-18.0

-28.0

380

-48.0

-58.0

wwmw

-58.0
I

StartFreq
30.000000 MHz|

StopFreq|
26.000000000 GHz

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 26.00 GHz
Sweep 2.48 s (30000 pts

v T foon

2.464 3 GHz
2386 4 GHz
4.922 9 GHz
7.3858 GHz

FUNC
8.67 dBm

47.11 dBm

£6.80 dBm

£7.22 dBm

CF Step
2597000000 GHz
Auto Man

FreqOffset|
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.1. 802.11b MODE IN THE 2.4 GHz BAND ANTENNA 2

8.1.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 10.064 0.5
Mid 2437 10.112 0.5
High 2462 10.080 0.5
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF 506 DC
[Center Freq 2.412000000 GHz i
PNO: Wide (0 T1Hg: Free Run
IFGain:Low Atten: 22 dB

SEMSE:INT ALIGHAUTO

#Avg Type: RMS

03:40:05 PM
TRACE
T

lay 14, 2015 F
Msi5c requency

perF PPPFP

AMKr1 10.064 MHz Auto Tunej
Ref Offset 11 dB 064 Mz

10dBidiv  Ref 22.00 dBm
Log

Center Freq
2.412000000 GHz

120

Vi
/X

N

1A2
¢

Va¥
BN

4.21 o)

200

StartFreq

-8.00 2.404000000 GHz

Stop Freq|
2.420000000 GHz|

CF Step
1.600000 MHz|

[Auto Man

Freq Offset
0 Hz|

Center 2.412000 GHz
#Res BW 100 kHz

MSG

Span 16.00 MHz
Sweep 1.53 ms (1001 pts)

[@ STATUS

#VBW 300 kHz

6 dB BANDWIDTH MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 DC

S

EMSE:INT| ALIGHAUTO 03:46:11 PM

[Center Freq 2.437000000 GHz

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

IFGain:Low

PNO: Wide (0 T1Hg: Free Run
Atten: 22 dB

lay 14, 2015
#Avg Type: RMS TRACE 3456

T

Frequency

perF PPPFP

AMEKr1 10.112 MHz
-0.17 dB

Auto Tune|

120

n, A

W

AeA

Center Freq
2.437000000 GHz

3.86 oBm|

200

1A2
9

avl

-8.00

Va ¥

2.429000000 GHz

StartFreq

~

2.445000000 GHz

Stop Freq|

Auto

1.600000 MHz|

CF Step

Man

Freq Offset

0 Hz|

Center 2.437000 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 16.00 MHz
Sweep 1.53 ms (1001 pts)

[@ STATUS
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

6 dB BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA
F S0Q DO SEMSEINT ALIGMALTO 02:51:51 PM May 14, 2015

RL R

[Center Freq 2.462000000 GHz | Trie: Fras R #Avg Type: RMS maceli 3 e Frequency
PNO: Wide (, Irig:Free Run y
IFGainLow * Atten: 22 dB P FRRRE

AMEkr1 10.080 MHz Auto Tune
Ref Offset 11 dB
18 gBidiv Ref 22.00 dBm S

Center Freq|
2.462000000 GHz|

120

y ,1 A2 L
T B
=

2.454000000 GHz|

StopFreq|
2.470000000 GHz

CF Step
1.600000 MHz|
Auto Man

FreqOffset|
0 Hz|

Center 2.462000 GHz

Span 16.00 MHz
#Res BW 100 kHz #VBW 300 kHz

Sweep 1.53 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.1.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2412 13.3020
Mid 2437 13.1720
High 2462 13.1390
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW
( 506 DC

RL RF
[Center Freq 2.412000000 GHz

SENSEINT|
‘ Center Freq: 2.412000000 GHz
—— Trig:Free Run Avg[Hold: 100/100
#Atten: 22 dB

ALIGHAUTO

03:40:39 PM May 14, 2015

Radio $td: None Frequency

#IFGain:Low Radio Device: BTS
Ref Offset 11 dB

10 dBidiv Ref 30.00 dBm

Log

200

Center Freq
2.412000000 GHz

-B0.0 i i
Center 2.412 GHz
#Res BW 270 kHz

CF Step
2.700000 MHZ|
Man

Span 27 MHz

Auto
#Sweep 100 ms

#VBW 820 kHz

Occupied Bandwidth
13.302 MHz

13.013 kHz
16.27 MHz

Total Power 19.4 dBm Freq Offset|

0 Hz|

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

[@ STATUS

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( 506 DC

RL RF
[Center Freq 2.437000000 GHz

SENSE!INT|
‘ Center Freq: 2.437000000 GHz

—— Trig:Free Run Avg[Hold: 100/100
#Atten: 22 dB

ALIGHAUTO

03:46:40 PM May 14, 2015

Radio $td: None Frequency

#IFGain:Low Radio Device: BTS
Ref Offset 11 dB

10 dBidiv Ref 30.00 dBm

Log

200

Center Freq
2.437000000 GHz

Center 2.437 GHz
#Res BW 270 kHz

#VBW 820 kHz

Span 27 MHz
#Sweep 100 ms

Auto

CF Step
2.700000 MHZ|
Man

Occupied Bandwidth
13.172 MHz

-212.70 kHz
16.12 MHz

Total Power 19.1 dBm Freq Offset|

0 Hz|

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

[@ STATUS
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH C

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0Q  DC

H

SEMSEINT ALIGMALTO 03:52:17 PM May 14, 2015

[Center Freq 2.462000000 GHz

‘ Center Freq: 2.462000000 GHz Radio Std: None

#IFGain:Low

Ref Offset 11 dB
1Ln dBldiv Ref 30.00 dBm

od

—— Trig:Free Run Avg|Hold: 100/100

HAtten: 22 dB Radio Device:BTS

Frequency

200

2.4

Center Freq|
62000000 GHz|

-0, Ell

Center 2.462 GHz
#Res BW 270 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 16.08

13.139 MHz

-87.463 kHz

Span 27 NHz

#VBW 820 kHz #Sweep 100 ms

CF Step
2.700000 MHz
Man

Total Power 18.9 dBm

FreqOffset|
0 Hz|

OBW Power
x dB

99.00 %

MHz -26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.1.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS
Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 2.30 30.00 30 36 30.00
Mid 2437 2.30 30.00 30 36 30.00
High 2462 2.30 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 15.92 15.92 30.00 -14.08
Mid 2437 16.02 16.02 30.00 -13.98
High 2462 16.12 16.12 30.00 -13.88
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

8.1.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS
PSD Results
Channel | Frequency | Chain O | Limit |[Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -3.06 8.0 -11.1
Mid 2437 -3.35 8.0 -11.4
High 2462 -3.38 8.0 -11.4
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 SEMSE:INT ALIGNAUTO

03:40:53 PM May 14, 2015

[Center Freq 2.412000000 GHz ] #hvg Type: RMS
PNO: Wide —— Trig: Free Run

Atten: 22 dB

IFGain:Low

Ref Offset 11 dB
Ref 22.00 dBm

TRACE 3456
TYPE[& Uit
DET|A A A A KA

Mkr1 2.412 683 GHz

-3.06 dBm

Frequency

Auto Tune|

10 dBidiv
Log

.00 dBim|

A

Ve

A

Center Freq
2.412000000 GHz

StartFreq
2.404452000 GHz|

Stop Freq|
2.419548000 GHz|

CF Step
1.509600 MHz|

[Auto Man

Center 2.412000 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz
[@sm‘rus

Span 15.10 MHz

Sweep 20.7 ms (1006 pts)

Freq Offset
0 Hz|

PSD, Chain 0 MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 SEMSE:INT ALIGNAUTO

03:47:00 PM May 14, 2015

[Center Freq 2.437000000 GHz ] #vg Typar RMS
PNO: Wide —— Trig: Free Run

IFGain:Low Atten: 22 dB

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

TRACE 3456
TYPE[& Uit
DET|A A A A KA

Mkr1 2.437 616 GHz

-3.36 dBm

Frequency

Auto Tune|

.00 dBim|

A\ A

Center Freq
2.437000000 GHz

StartFreq
2.429416000 GHz|

Stop Freq|
2.444584000 GHz|

CF Step
1516800 MHz|

[Auto Man

Center 2.437000 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

[@ STATUS

Span 15.17 MHz

Sweep 20.8 ms (1011 pts)

Freq Offset
0 Hz|
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA
F S0Q DO SEMSEINT ALIGMALTO 02:52:36 PM May 14, 2015

RL Ri
" Frequency
[Center Freq 2.462000000 GHz #Avg Type: RMS TRACEF

PNO: Wide —»— 11ig: Free Run Ty

IFGain:Low Atten: 22 dB DET|& & 4 A A A

Mkr1 2.462 608 GHz Auto Tune
Ref Offset 11 dB
19 gBiiv Ref 22.00 dBm 338 dan

Center Freq|
2.462000000 GHz|

120

.00 oBm|

200

StartFreq

2.454440000 GHz
[ A\
v \

StopFreq|
2.469560000 GHz

CF Step
1.512000 MHz|
Auto Man

FreqOffset|
0 Hz|

Center 2.462000 GHz Span 15.12 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 20.7 ms (1008 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.1.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA

S09  DC SENSEINT|

ALIGN AUTO 03:47:31 PM May 14, 2015

RL RF
[Center Freq 2.437000000 GHz | #Avg Type: RMS TRACE[ 5456 Frequency
PNO: Fast (0 Trig: Free Run T
IFGain:Low Atten: 22 dB DETFFPFFPFF
Auto Tune|
Ref Offset 11 dB
10 dBidiv. Ref 22.00 dBm
Loy
Center Freq||
= 2.437000000 GHz
200 r‘MlMJ’NUL\
,,fj StartFreq)|
-8.00 Jj \ 2.407000000 GHz
-18.0 / ! —

Stop Freq(]
2.467000000 GHz

CF Step
6.000000 MHz

Auto Man

W P

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

I& STATUS

FreqOffset
0 Hz|

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF 50 & DC SENSEIMT| ALIGHN AUTO 03:50:23 PM May 14, 2015
#Avg Type: RMS TRACE 5 Frequency

Center Freq 2.400000000 GHz

IFGain:Low

PNO: Fast ¢

—“ Trig: Free Run

Atten: 22 dB

345

T

pETIP PPPP P

Ref Offset 11 dB

MKr2 2.396 04 GHzZ] Auto Tune

Ref 22.00 dBm

-35.82

dBm|

10 dBidiv
liLog

120

200

™

-5.00

CenterFreq
2.400000000 GHz

-180

-28.0

-380

-48.0

-58.0

-68.0

StartFreq
2.370000000 GHz

Stop Freq
2.430000000 GHz

|Center 240000 GHz

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

Res BW 100 kHz

o < _____ ]
| 2.400 00 GHz
2.396 04 GHz

-47.32 dBm
-35.82 dBm

FUNCTION WIDTH

FUNCTION VALLE

CF Step
6.000000 MHz

[Auto Man

Freq Offset
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

Agilent Spectrum Analyzer - Swept SA

RL RF 509 DC SENSE:INT| ALIGNAUTO 03:53: 10 PM May 14, 2015 Fi
[Center Freq 2.483500000 GHz #Avg Type: RMS TRACE[T o555 6 requency
PNO: Fast Cp) Trig: Free Run v
IFGain:Low Atten: 22 dB oerfP FFFPF

Auto Tune
Mkr2 2.488 96 GHz|
Ref Offset 11 dB
1L(‘l)gBJdiv Reef 225.900 dBm -46.69 dBm

120

Center Fre:
2.00 WWI\ /NUM s

(] 2.483500000 GHz

.00

180
StartFreq
280 2.453500000 GHz|

380

-480

580 Stop Freq|
8.0 2513500000 GHz|

Center 2.48350 GHz Span 60.00 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts) 6.000000 MHzZ]
ol % [ Vv __ [ FUNCTION [ FUNCTIOHW LNC Auto Mean

ODE]
1 N f 248360 GHz -48.29 dBm
2488 96 GHz -46.69 dBm

Freq Offset|
0 Hz|

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF s05  OC SEMSE:INT ALIGNAUTO 03:51:08 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[. - 3156 requency
PNO: Fast Trig: Free Run T

IFGain:Low Atten: 22 dB pETfPPPPP P

Mkrd 7.236 9 GHZ Auto Tune

Ref Offset 11 dB
1L%;IBJdiv Reef 225.900 dBm -56.08 dBm
. 1

120

Center Freq

2.00 13.015000000 GHz

-5.00

8.0
StartFreq|
28.0 30.000000 MHz|

-38.0

-48.0

58.0 StopFreq|
EB.0 I ‘ ‘ ‘ 26.000000000 GHz|

Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 s (30000 pts

CF Step
2597000000 GHz|

o] x| v | FUNCTION ] FUNCTIONWIDIH UNCTION VALU Auto Man
N 2.408 8 GHz 8.63 dBm

2.396 8 GHz -37.67 dBm

4824 2 GHz 55.11 dBm Freq Offset

7.2369 GHz £6.08 dBm 0 Hz
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

OUT OF BAND MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF S05  DC SENSEINT ALIGNAUTO Fi
[Center Freq 13.015000000 GHz | Tre: Free R #Avg Type: RMS TE[TC5 5 s requency
N o] rig: Free Run V1
IEggi'n:FLans\(u * Atten: 22 dB DETlP PRPPP
Ref Offest 11 0B Mkrd 7.311 4 GHZ Auto Tune
10 dBidiv__ Ref 22.00 dBm -56.91 dBm
Log 1
=0 Center Freq|]
200 13.015000000 GHz|
800
180 o
StartFreq||
“an 30.000000 MHz
380 b
-48.0 4
580 Stop Freqj|
&80 ‘ ‘ ‘ ‘ ‘ ‘ ‘ 26.000000000 GHz
Start 30 MHz Stop 26.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts) | 5 £q7000000 Chx
FUNCTION WIDTH FUNCTION VALUE Auto Man
2.439 2 GHz 9.06 dBm
23613 GHz -47.50 dBm
4.873 6 GHz 56.20 dBm FreqOffset
73114 GHz £6.91 dBm
0 Hz|
IMSG %STATUS

OUT OF BAND HIGH CH

Agilent Spectrum Analyzer - Swept SA
RF S0Q ALIGMALTO 02:52:50 PM May 14, 2015

DC 5 M
[Center Freq 13.015000000 GHz | #hAvg Type: RMS TRACE[L - 356 Frequency
PNO: Fast 0 1rig:Free Run j
IFGain:Low Atten: 22 dB beTfP PFFFRF

Auto Tune
Mkrd 7.386 7 GHz
Ref Offset 11 dB
Eggsldiv RZf 225.7)0 dBm -57.94 dBm
1

120

Center Freq|

200 13.015000000 GHz

-6.00

-18.0

StartFreq
30.000000 MHz|

-28.0

380

-48.0

-58.0 StopFreq|
580 | 26.000000000 GHz|

Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 s (30000 pts)

CF Step

2597000000 GHz|

[ v ] Foncion [ 5 U Auto Man

2.464 3 GHz 8.82 dBm

23882 GHz -47.23 dBm

4.922 9 GHz 57,02 dBm FreqOffset
7.386 7 GHz £7.94 dBm

0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2. 802.11g MODE IN THE 2.4 GHz BAND ANTENNA 1

8.2.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 16.350 0.5
Mid 2437 16.425 0.5
High 2462 16.350 0.5
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA
S0&  DC

SENSE:INT|

ALIGH AUTO 02:29:43 PM

RL RF
[Center Freq 2.412000000 GHz

Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

IFGain:Low

PNO: Wide 50 Trig: Free Run T

#Avg Type: RMS TRACE

lay 14, 2015
3456

Frequency

Atten: 22 dB oer|P PRP PP

AMKr1 16.350 MHz
0.47 dB

Auto Tune|

Mﬂn

el

248 dBm|

Z

F
i

CenterFreq
2.412000000 GHz

StartFreq
2.399500000 GHz

Stop Freq
2.424500000 GHz|

CF Step
2500000 MHz

Auto Man

Center 2.41200 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 25.00 MHz
Sweep 2.40 ms (1001 pts)

[@ STATUS

Freq Offset
0 Hz

6 dB BANDWIDTH MID CH

‘Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 02:27:06 PM May 14, 2015

RL
[Center Freq 2.437000000 GHz

Ref Offset 11 dB

10dBidiv  Ref 10.00 dBm
Log

IFGain:Low

PNO: Wide p0 Trig: Free Run T

#Avg Type: RMS TRACE[[ 5456

Frequency

Atten: 10 dB DETPPPPF P

AMkr1 16.425 MHz
0.25dB

Auto Tune|

LM"VLF\W\M

g

1.57 |

0.00

T

142
Jun:w'\’\m'fM

\

5,

!

T

CenterFreq|
2.437000000 GHz|

StartFreq
2.424500000 GHz|

Stop Freq
2449500000 GHz

CF Step
2.500000 MHz

Auto Man

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 25.00 MHz
Sweep 2.40 ms (1001 pts)

[@ STATUS

Freq Offset
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA
500 SEMSE:INT| ALUGNAUTO | 02:32:55PMMay1d,2015 [ _ |
Frequency

RL RE oC
[Center Freq 2.462000000 GHz | Trig:Free R #Avg Type: RMS mTAcE PR
PNO: Wide T rig: Free Run y
IFGain:Low © Atten: 22 dB PERPRE

AMKr1 16.350 MHz AutoTune
Ref Offset 11 dB
lggBldiv RZf 225.%0 dBm 0.52 dB

Center Freq

120 2.462000000 GHz

’Lf"ﬂmﬂ.. a1 ’ 241 dam|
Z

|
N,

StartFreq
2.449500000 GHz

Stop Freq,

WWM 2474500000 GHz

CF Step
2.500000 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 25.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.40 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2412 16.5940
Mid 2437 16.5420
High 2462 16.5020
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW
/ F S0&  DC

SENSE:INT|

ALIGH AUTO

RL R
[Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 11 ¢dB
10 dB/div Ref 30.00 dBm

Log

e

Trig: Free Run
#Atten: 22 dB

| Center Freq: 2.412000000 GHz
Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

02:30:16 PM May 14, 2015

Frequency

200

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 330 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

-31.401 Kl

18.90 MHz

#VBW 1 MHz

Total Power

16.594 MHz

Hz OBW Power

x dB

Span 34 MHz
#Sweep 100 ms

19.1 dBm

99.00 %
-26.00 dB

[@ STATUS

CF Step
3.400000 MHz

Auto Man

Freq Offset
0 Hz

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( F S0Q  DC

ALIGN AUTO

RL R
[Center Freq 2.437000000 GHz

|

-
#IFGain:Low

Ref Offset 11 dB
10 dBldiv Ref 30.00 dBm

Log

| Center Freq: 2.437000000 GHz
Avg|Hold: 100,100

Trig: Free Run
#Atten: 22 dB

02:27:45 PM May 14, 2015
Radio Std: None

Radio Device: BTS

Frequency

200

CenterFreq|
2.437000000 GHz|

Center 2.437 GHz
#Res BW 330 kHz

Occupied Bandwidth

16.542 MHz

-924 Hz
18.54 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

OBW Power
x dB

Span 34 MHz
#Sweep 100 ms

CF Step
3.400000 MHz
Man

19.0 dBm

Freq Offset
0 Hz|

99.00 %
-26.00 dB

[@ STATUS
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Occupied BW

|l RL RF S0Q  DC

SEMSE:INT

ALIGN AUTO

[Center Freq 2.462000000 GHz

Ref Offset 11 dB
10 dB/div Ref 30.00 dBm

Log

—— Trig:Free Run

#IFGain:Low #Atten: 22 dB

| Center Freq: 2.462000000 GHz
Avg|Hold: 100/100

02:33:24 PM May 14, 2015
Radio Std: None

Radic Device: BTS

Frequency

200

Center Freq
2.462000000 GHz

Center 2.462 GHz
#Res BW 330 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

16.502 MHz

-6.798 kHz
18.19 MHz

OBW Power
x dB

Span 34 MIHz
#Sweep 100 ms

CF Step
3.400000 MHz
Man

19.2 dBm

Freq Offset
0Hz

99.00 %
-26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

RESULTS
Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP [Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) [ (dBm) [ (dBm)
Low 2412 3.10 30.00 30 36 30.00
Mid 2437 3.10 30.00 30 36 30.00
High 2462 3.10 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 10.82 10.82 30.00 -19.18
Mid 2437 14.92 14.92 30.00 -15.08
High 2462 12.53 12.53 30.00 -17.47
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

8.2.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS
PSD Results
Channel | Frequency | Chain O | Limit |[Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -5.11 8.0 -13.1
Mid 2437 -5.15 8.0 -13.2
High 2462 -5.32 8.0 -13.3
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW

Agilent Spectrum Analyzer - Swept SA
RL RF 50 Q@

CH

SENSE:INT|

ALIGH AUTO 03:42:00 PM May 1

[Center Freq 2.412000000 GHz

Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

PNO: Wide ~—»— 1rig: Free Run
IFGain:Low

Atten: 22

#Avg Type: RMS

Frequency

TRACE’iﬁ

TYPE|&

DET|A A A A A A

Mkr1 2.414 462 GHz
-5.11 dBm

dB

Auto Tune|

120

8.00 dBim|

CenterFreq
2.412000000 GHz

AAAARIAR A ASa

aAAAAAN

AAlmfat
VYPVWY

FRRAR

“VVVVHL

'AALRRS

StartFreq
2.399737500 GHz

Stop Freq
2.424262500 GHz|

e’

Auto

2.452500 MHz

CF Step

Man

Freq Offset

0 Hz|

Center 2.41200 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 24.53 MHz
Sweep 33.7 ms (1635 pts)

[@ STATUS

PSD, Chain 0 MID CH

‘Agilent Spectrum Analyzer - Swept SA
S0Q

ALIGN AUTO 42138 PM May 1-

RL RF DC
[Center Freq 2.437000000 GHz

]

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

PNO: Wide ~—»— 1rig:Free Run
IFGain:Low

Atten: 22

#Avg Type: RMS

Frequency

TRACE
TYPE[2
DET|&A A A AL A

Mkr1 2.439 491 GHz
-5.15 dBm

dB

Auto Tune|

CenterFreq|
2.437000000 GHz|

AN A

s A AAAANA A AR 2 8

1
\
Y P

anfA

AN

i e

i

aAAAARR A
ERARREA ARSI

StartFreq
2.424681250 GHz|

Stop Freq
2449318750 GHz

et

Auto

2.463750 MHz

CF Step

Man

Freq Offset

0Hz

Center 2.43700 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 24.64 MHz
Sweep 33.8 ms (1643 pts)

[@ STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA
F 500  DC SEMSE:INT ALIGN AUTO 03:43:33 PM May 14, 2015
TRACE Frequency

RL [
[Center Freq 2.462000000 GHz ) #Avg Type: RMS 3956
PNO: Wide —— 1rig: Free Run P
IFGain:Low Atten: 22 dB DET|A A A A A A

Ref Offset 11 dB Mkr1 2.463 531 GHz Auto Tune
E%SBMW Ref 22.00 dBm _5.32

dBm

Center Freq
120 2.462000000 GHz

8.00 cm|

StartFreq

A AN A IPTELLL LLE.EY 2.449737500 GHz
R AN YUTYYY

Stop Freq,
2474262500 GHz

CF Step

2.452500 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 24.53 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 33.7 ms (1635 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.2.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA

509 DC SENSEINT)

RL [
[Center Freq 2.437000000 GHz .
PNO: Fast o 1rig: Free Run

IFGain:Low Atten: 22 dB

Ref Offset11 dB

10dBidiv. Ref 22.00 dBm
Log

#Avg Type: RMS

120

ALIGNAUTO 022&11PMMay 14,2015 [ |
TRACE[| - 3458 Frequency
TDET FFPPPPP
MK 2.439 52 GHz Auto Tune
8.23 dBm
Center Freqj|

200

-8.00

-180

2177 |

e

2.437000000 GHz|

StartFreq|
2.407000000 GHz

StopFreq
2467000000 GHz

CF Step
6.000000 MHz]

Auto Man

Freq Offset
0 H|

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

% STATUS

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA

50G  DC SENSE:INT|

ALIGH AUTOD 02:30:47 PM May 14, 2015

RL RF
Center Freq 2.400000000 GHz

PNO: Fast 0 Trig:Free Run
IFGain:Low Atten: 22 dB

#Avg Type: RMS

TRACE[] ~z-56
T

Frequency

teT/P PPPPP

Ref Offset 11 dB

10 dBidiv_ Ref 22.00 dBm
liLog

Mkr2 2.399 16 GHz|
-24.84 dBm|

120

200

-5.00

Auto Tune

CenterFreq
2.400000000 GHz

-18.0

=280

-38.0

-48.0

580

-68.0

StartFreq
2.370000000 GHz

Stop Freq
2.430000000 GHz

Center 2.40000 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

-28.23 dBm
-24.84 dBm

2.400 00 GHz
2.399 16 GHz

FUNI

H FUNCTI UE

CF Step
6.000000 MHz

JAuto Man

Freq Offset,
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

Agilent Spectrum Analyzer - Swept SA
RL RF 500 DC SENSE:INT ALIGNAUTO 02:33:47 PM May 14, 2015

[Center Freq 2.483500000 GHz #Avg Type: RMS o e Frequency
PNO: Fast 0 1rig:Free Run

TY
IFGain:Low Atten: 22 dB P FRRPR

Auto Tune
Mkr2 2.483 80 GHz|
Ref Offset 11 dB
1L(‘l)gBJdiv Reef 225.900 dBm -31.54 dBm

120
200 M"MUW

.00

Center Freq|
2.483500000 GHz|

180 E
: StartFreq|
280 2.453500000 GHz|

380

480
i i Stop Freq

6.0 2513500000 GHz|

Center 2.48350 GHz Span 60.00 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts) 6.000000 MHzZ]

o] x ] ¥ ] FUNCTON [ FUNCTIONW IS Auto Man
1 N f 2.48350 GHz -33.61 dBm
248380 GHz -31.54 dBm

Freq Offset|
0 Hz|

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF s05  OC SEMSE:INT ALIGNAUTO 02:31:33 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz #Avg Type: RMS TRACE[. - 3156 requency
PNO: Fast Trig: Free Run T

IFGain:Low Atten: 22 dB pETfPPPPP P

Mkrd 7.236 9 GHZ Auto Tune
Ref Offset 11 dB
1L%BJdiv Reef 225.900 dBm -56.76 dBm

120 1

Center Freq

2.00 13.015000000 GHz

-5.00

8.0 g
StartFreq|
28.0 30.000000 MHz|

-38.0

-48.0

80 J M Stop Freq|

8. DI 26.000000000 GHz

Start 30 MHz Stop 26.00 GHz CFSte
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts)|| 5 507000000 Crre

o] x| v | FUNCTION | FUNCTIONWIDH UNCTION VALU Auto Man
N 2.408 8 GHz 5.16 dBm

23985 GHz -26.46 dBm

4825 1 GHz -55.99 dBm Freq Offset

7.2369 GHz £6.76 dBm 0 Hz
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

OUT OF BAND MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF S05  DC SENSEINT ALIGNAUTO Fi
[Center Freq 13.015000000 GHz | Tre: Free R #Avg Type: RMS TE[TC5 5 s requency
N o] rig: Free Run V1
IEggi'n:FLans\(u * Atten: 22 dB DETlP PRPPP
Auto Tune|
Ref Offcet 11 dB Mkr4 7.312 2 GHz|
10 dB/dlv__Ref 22.00 dBm -56.86 dBm
Log 1
=0 Center Freq|]
200 13.015000000 GHz|
800
180 - n
S | StartFreq||
“an 30.000000 MHz
380 2
480 4
580 ﬁ WWW StopFreq||
&80 ‘ ‘ ‘ ‘ ‘ ‘ 26.000000000 GHz
Start 30 MHz Stop 26.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts)| 5 507000000 CL
FUNCTION WIDTH FUNCTION VALUE Auto Man
2.434 9 GHz 7.62 dBm
2397 7 GHz 47.19 dBm
4.874 4 GHz 57.17 dBm FreqOffset
73122 GHz £6.86 dBm
0 Hz|
IMSG %STATUS

OUT OF BAND HIGH CH

Agilent Spectrum Analyzer - Swept SA
RF S0Q ALIGMALTO 02:24:41 PM May 14, 2015

DC 5 ——
[Center Freq 13.015000000 GHz | #hAvg Type: RMS TRACE[L 356 Frequency
PNO: Fast 50 Trig:Free Run j
IFGain:Low — Atten: 22 dB e
Ref Offset 11 dB Mkra 7.384 9 GHZ Auto Tune
1L%gBJdiv Ref 22.00 dBm -57.65 dBm

120 1

Center Freq|
200 13.015000000 GHz
-6.00

-18.0

StartFreq
30.000000 MHz|

-28.0

380

-48.0

-58.0 StopFreq|
580 | 26.000000000 GHz|

Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 s (30000 pts)

[ v ] Foncion [ 5 U Auto Man
2.489 1 GHz 473 dBm
2.486 0 GHz -37.52 dBm
49238 GHz 57.31 dBm FreqOffset

CF Step
2597000000 GHz

73849 GH 5765 dB
i m 0 Hz
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.3. 802.11g MODE IN THE 2.4 GHz BAND ANTENNA 2

8.3.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 16.375 0.5
Mid 2437 16.375 0.5
High 2462 16.350 0.5
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF 506 DC SEMSE:INT ALIGHAUTO 03:58:00 PM May 14, 2015
2456

[Center Freq 2.412000000 GHz Trig: Frae R #Avg Type: RMS TRTACE
PNO: Wide (5 Irg:Free Run
FGamLow * Atten: 22 dB erPFPPPP

AMKr1 16.375 MHz Auto Tune
Ref Offset 11 dB
E%gBldiv R:f 225.900 dBm -0.27 dB

Frequency

Center Freq

120 2.412000000 GHz

/ w . L - ’1A2 2.93 i)

\1 StartFreq
2.399500000 GHz|

200

-8.00

-180 \l\\"

4

Stop Freq|

N{I{M‘»ﬂl 2.424500000 GHz

CF Step
2.500000 MHZ|
[Auto Man

Freq Offset
0 Hz|

Center 2.41200 GHz Span 25.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.40 ms (1001 pts)

MSG [@ STATUS

6 dB BANDWIDTH MID CH

Agilent Spectrum Analyzer - Swept SA
RL RF 506 DC SEMSE:INT ALIGHAUTO 03:55:00 PM May 14, 2015
2456

[Center Freq 2.437000000 GHz Trig: Frae R #Avg Type: RMS TRTACE
PNO: Wide (5 Irg:Free Run
FGamLow * Atten: 22 dB erPFPPPP

AMKr1 16.375 MHz Auto Tune
Ref Offset 11 dB
E%gBldiv R:f 225.900 dBm -0.72 dB

Frequency

Center Freq

120 2.437000000 GHz

200 VH L“P’\J‘l««/\.;\j M 2.35 am|

L
J StartFreq
2.424500000 GHz|

8.00

-180 ’IfJ

Stop Freq|

W 2.449500000 GHz|

CF Step
2.500000 MHZ|
[Auto Man

Freq Offset
0 Hz|

Center 2.43700 GHz Span 25.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.40 ms (1001 pts)

MSG [@ STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA
F S0Q DO SEMSEINT ALIGMALTO 04:01:00 PM May 14, 2015

RL R
[Center Freq 2.462000000 GHz | Trie: Fras R #Avg Type: RMS meceli 3 e Frequency
PNO: Wide (, Irig:Free Run y
IFGainLow * Atten: 22 dB P FRRRE

AMEkr1 16.350 MHz Auto Tune
Ref Offset 11 dB
18 gBidiv Ref 22.00 dBm oo

Center Freq|
2.462000000 GHz|

120

o

2.00 vi = & By 247 o]

j \ StartFreq
2.449500000 GHz|

i :

StopFreq|

\W\WWW 2.474500000 GHz|

CF Step
2500000 MHz
Auto Man

FreqOffset|
0 Hz|

Center 2.46200 GHz Span 25.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.40 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.3.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2412 16.4910
Mid 2437 16.4780
High 2462 16.5340
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW
( 506 DC

SEMSE:INT

ALIGHAUTO

RL RF
[Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 11 dB
10 dBidiv Ref 30.00 dBm

Log

‘ Center Freq: 2.412000000 GHz
—— Trig:Free Run

#Atten: 22 dB

Radio $td: None

AvglHold: 1001100

Radio Device: BTS

03:58:26 PM May 14, 2015

Frequency

200

Center Freq
2.412000000 GHz

Center 2.412 GHz
#Res BW 330 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

16.491 MHz

-21.911 kHz
21.04 MHz

OBW Power
x dB

Span 34 MHz
#Sweep 100 ms

19.7 dBm

99.00 %
-26.00 dB

[@ STATUS

CF Step
3.400000 MHZ|

[Auto Man

Freq Offset
0 Hz|

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( 506 DC

SEMSE:INT

ALIGHAUTO

RL RF
[Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 11 dB
10 dBidiv Ref 30.00 dBm

Log

‘ Center Freq: 2.437000000 GHz
—— Trig:Free Run
#Atten: 22 dB

AvglHold: 1001100

03:55:46 PM May 14, 2015
Radio $td: None

Radio Device: BTS

Frequency

200

Center Freq
2.437000000 GHz

Center 2.437 GHz
#Res BW 330 kHz

Occupied Bandwidth

16.478 MHz

-1.381 kHz
18.19 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

OBW Power
x dB

[@ STATUS

Span 34 MHz
#Sweep 100 ms

Auto

CF Step
3.400000 MHZ|
Man

19.6 dBm

Freq Offset
0 Hz|

99.00 %
-26.00 dB
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0Q  DC

SEMSEINT

ALIGMALTO

[Center Freq 2.462000000

GHz

Ref Offset 11 dB
1Ln dBldiv Ref 30.00 dBm

od

—— Trig:Free Run

#IFGain:Low #HAtten: 22 dB

‘ Center Freq: 2.462000000 GHz
Avg|Hold: 100/100

04:01:28 PM May 14, 2015
Radio Std: None

Radio Device:BTS

Frequency

200

Center Freq|
2.462000000 GHz|

Center 2.462 GHz
#Res BW 330 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

16.534 MHz

-37.352 kHz
18.72 MHz

OBW Power
x dB

Span 33 MHz
#Sweep 100 ms

CF Step
3.300000 MHz
Man

19.2 dBm

FreqOffset|
0 Hz|

99.00 %
-26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.3.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS
Limits
Channel |Frequency | Directional | FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 2.30 30.00 30 36 30.00
Mid 2437 2.30 30.00 30 36 30.00
High 2462 2.30 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 11.17 11.17 30.00 -18.83
Mid 2437 14.73 14.73 30.00 -15.27
High 2462 13.02 13.02 30.00 -16.98
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

8.3.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS
PSD Results
Channel | Frequency | Chain O | Limit |[Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -4.82 8.0 -12.8
Mid 2437 -4.82 8.0 -12.8
High 2462 -4.79 8.0 -12.8
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 SEMSE:INT

ALIGHAUTO

[Center Freq 2.412000000 C-Ipl;'lg: e Trig: Free Run
Atten: 22 dB

IFGain:Low

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

#Avg Type: RMS

Frequency

]
4 Wbt
4 d A A A A

Mkr1 2.414 498 GHz
-4.82 dBm

DET
Auto Tune|

Center Freq

=00 o] 2.412000000 GHz

1
ARS8 o Ao A ARMANAA RS A 8 AAAA“AF\?AA!\N’M.\

StartFreq

PPN 2.399718750 GHz

R AT A AR AR AR L AT A AR AR R

IELLA]

Stop Freq|
2.424281250 GHz|

CF Step

2.456250 MHz

[Auto Man

Freq Offset

0 Hz|

Center 2.41200 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 24.56 MHz
Sweep 33.7 ms (1638 pts)

[@ STATUS

PSD, Chain 0 MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 SEMSE:INT

ALIGHAUTO

[Center Freq 2.437000000 C-Ipl;'lg: e Trig: Free Run
Atten: 22 dB

IFGain:Low

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

#Avg Type: RMS

Frequency

]
4 Wbt
4 d A A A A

Mkr1 2.439 513 GHz
-4.82 dBm

DET
Auto Tune|

Center Freq

=00 o] 2.437000000 GHz

1
?!\f\ﬂ\rm:\

W ANAANAANRARA A | n a0 AAAS

AApAD el

StartFreq

nran RAARA 2.424718750 GHz

L A A R AR IR SRR AR R L

ML

Stop Freq|
2.449281250 GHz|

CF Step

2.456250 MHz

[Auto Man

Freq Offset

0 Hz|

Center 2.43700 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 24.56 MHz
Sweep 33.7 ms (1638 pts)

[@ STATUS
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q DO ALIGMALTO 04:01:58 PM May 14, 2015

. Frequency
[Center Freq 2.462000000 GHz #Avg Type: RMS TRACEF

Wi Trig: Free Run Avg|Hold: 70/100 TYPE
PNO: Wide —»—
IFGain:Low Atten: 22 dB DETJA AAAAA

Auto Tune
Ref Offset 11 dB
‘IL%gBldiv Ref 22.00 dBm

Center Freq|
2.462000000 GHz|

120

200

StartFreq
2.449737500 GHz|

StopFreq|
2474262500 GHz

CF Step
2.452500 MHz
Auto Man

FreqOffset|
0 Hz|

Center 2.46200 GHz Span 24.53 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 33.7 ms (1635 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.3.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA

RL RFE S0 DC SEMNSE:INT ALIGN AUTO 03:56:27 PM May 14, 2015 W
[Center Freq 2.437000000 GHz 7\ Trig: Froe Run #Avg Type: RMS 'RTACE G456 dq Y
a0 Fast G tran: 22 dB telP PPPP P
Auto Tune
Ref Offset 11 dB
10dBidiv. Ref 22.00 dBm
Log
Center Freq]
120 2.437000000 GHz
e phal ot Joly
I \ StartFreq|]
8.00 / \ 2.407000000 GHz|
e / Y -21.77 i) StopFreq||
an . WJMJW/ W% 2.467000000 GHz
il
g b CF Step
- R 6.000000 MHz
Auto Man
-48.0
560 FreqOffset
0 Hz|
68.0
Center 2.43700 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts)
msc [y staTus

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0G DO SENSE:IMT]| ALIGN AUTO 03:59:19 PM May 14, 2015 E
Center Freq 2.400000000 GHz #Avg Type: RMS TRACE[T 2545 6 requency
PNO: Fast (pJ Trig: Free Run TYPE|
IFGain:Low Atten: 22 dB DET|P PPP PP
Ref Offset 11 dB MKkr2 2.399 58 GHz Auto Tune
fi1g geaiv Ref 22.00 dBm -25.54 dBm

120

CenterFreq|

200 2.400000000 GHz

-5.00

-18.0

StartFreq,
2.370000000 GHz

280

-380

-48.0
-58.0 Stop Freq
£8.0 2.430000000 GHz

CF Step
6.000000 MHz

Center 2.40000 GHz Span 60.00 MHZ
| Res BW 100 kHz #/BW 300 kHz Sweep 5.820 ms (1001 pts)
ol [+ | FUNCTON ] FUNCTIONWOTH FUNCTION VALUE Auto Man

2.400 00 GHz -27.86 dBm
2.399 68 GHz 2554 dBm

Freq Offset,
0 Hz|

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

Agilent Spectrum Analyzer - Swept SA

RL RF 509 DC SENSE:INT| ALIGNAUTO 04,02: 18 PM May 14, 2015 Fi
[Center Freq 2.483500000 GHz #Avg Type: RMS TRACE[T o555 6 requency
PNO: Fast Cp) Trig: Free Run v
IFGain:Low Atten: 22 dB oerfP FFFPF

Auto Tune
Mkr2 2.483 50 GHz|
Ref Offset 11 dB
1L(‘l)gBJdiv Reef 225.900 dBm -31.79 dBm

120

Center Freq|
20 ""‘“"«UM"’“'*“ o 2483500000 GHZ

.00

-18.0 -
StartFreq
-28.0

i 2.453500000 GHz|
380

-480

580 Stop Freq|
8.0 2513500000 GHz|

Center 2.48350 GHz Span 60.00 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts) 6.000000 MHzZ]

[ v ] Foncion [P IS U Auto Man
2.48350 GHz 31.79 dBm
248350 GHz 31.79 dBm

Freq Offset|
0 Hz|

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF S09 DO SENSE:INT| ALIGHAUTO 04:00:02 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz #Avg Type: RMS TRACE[. - 3156 requency
PNO: Fast Trig: Free Run T

IFGain:Low Atten: 22 dB pETfPPPPP P

Mkrd 7.235 2 GHZ Auto Tune
Ref Offset 11 dB
1L%BJdiv Reef 225.900 dBm -55.92 dBm

120 1

Center Freq

2.00 13.015000000 GHz

-5.00

8.0 g
StartFreq|
28.0 30.000000 MHz|

-38.0

-48.0

58.0 StopFreq|
&80 26.000000000 GHz|

Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 s (30000 pts

CF Step
2.597000000 GHz|
FUNCTION WIDTH FUNCTION VALUE Auto Man

L ]
24141 GHz 5.35 dBm
2399 4 GHz 2812 dBm
48251 CGHz 57.88 dBm Freq Offset
7.2352 GHz £6.92 dBm oHz
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

OUT OF BAND MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF s05  OC SEMSE:INT ALIGNAUTO 03:57:16 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[T 315 5 requency
PNO: Fast 0 1rig:Free Run TVPE(11
IFGain:Low Atten: 22 dB verfPPPPPP
Ref Offeet 1 dB Mkré 7.312 2 GHZ Auto Tune
10g5iciv__Ref 22.00 dBm -56.96 dBm
=0 1 Center Freq|]
200 13.015000000 GHz|
|00
180 -
S | StartFreq||
0 30.000000 MHz
380 >
480 4
580 w Stop Freqj|
&80 ‘ ‘ ‘ ‘ ‘ ‘ 26.000000000 GHz
Start 30 MHz Stop 26.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts)| 5 507000000 CL
FUNCTION WIDTH FUNCTION VALUE Auto Man
2434 9 GHz 5.29 dBm
2399 4 GHz -48.36 dBm
4874 4 GHz 58.09 dBm Freq Offset
73122 GHz £6.96 dBm
0 Hz|
IMSG %STATUS

OUT OF BAND HIGH CH

Agilent Spectrum Analyzer - Swept SA
RF S0Q ALIGMALTO 04:02: 10 PM

OC

[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE
PNO: Fast 50 Trig: Free Run T
IFGain:Low Atten: 22 dB

lay 14, 2015
3456

Frequency

pETfFPPFPFF

Mkrd 7.384 9 GHZ Auto Tune

-58.57 dBm

Ref Offset 11 dB
Ref 22.00 dBm

1

10 dBldiv
Log

120

Center Freq|

200 13.015000000 GHz

-6.00

-18.0

StartFreq
30.000000 MHz|

-28.0

380

-48.0

530 Stop Freq|

26.000000000 GHz|

-58.0
I \

Start 30 MHz

Stop 26.00 GHz
Res BW 100 kHz

Sweep 2.48 s (30000 pts CF Step

2597000000 GHz
Auto Man

#VBW 300 kHz

L[ FUNCTION ]
575 dBm
-38.54 dBm
£7.37 dBm
£8.57 dBm

FUNC
2.469 5 GHz
24877 GHz
4.924 6 GHz
7.384 9 GHz

FreqOffset|
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.4. 802.11n HT20 MODE IN THE 2.4 GHz BAND ANTENNA 1

8.4.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 17.604 0.5
Mid 2437 17.658 0.5
High 2462 17.604 0.5
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA
S0&  DC SEMSE:INT) ALIGN AUTO 03:17:52 PM May 14, 2015

RL RF
[Center Freq 2412000000 GHz | S #Avy Type: RMS TRTACE ERED Frequency
PHO: Wide o |rig:FreeRun
IFGaindow * Atten: 22 dB P PPPP P

Auto T
Ref Offset 11 dB AMKr1 17.604 MHz uto Tune
1ngdsmiv Ref 22.00 dBm -0.08 dB

CenterFreq
2.412000000 GHz

-I“Mp. M.wa'LJ"w 1.82 dEin|

StartFreq
2.398500000 GHz

Stop Freq

WW 2426500000 GHz

CF Step
2.700000 MHz
Auto Man

i
/
v

Freq Offset
0 Hz

Center 2.41200 GHz Span 27.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.60 ms (1001 pts)

MSG [@ STATUS

6 dB BANDWIDTH MID CH

‘Agilent Spectrum Analyzer - Swept SA
ALIGN AUTO 03:14:03 PM May 14, 2015

RL !
[Center Freq 2.437000000 GHz #Avg Type: RMS WRECE[ 3456 Frequency

- Wide o T1rig: Free Run TYPE|
PNO; Wide (0 ' M9 FREPPP

IFGain:Low Atten: 10 dB DET

AMKr1 17.658 MHz Auto Tune
Ref Offset 11 dB
E%gBldiv Reef 1;})0 dBm 0.19 dB

i) 142 :ml CenterFreq
0 }'{; s el Ww\’\ == 2437000000 GHz,

)ﬁ‘ \\ StartFreq
M‘J 2.423500000 GHz|

Stop Freq
2450500000 GHz

CF Step
2.700000 MHz
Auto Man

Freq Offset
0 Hz|

Center 2.43700 GHz Span 27.00 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.60 ms (1001 pts)

MSG [@ STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA
500 SEMSE:INT| ALUGNAUTO | 03:21:29PMMay1d,2015 [ _ |
Frequency

RL RE oC
[Center Freq 2.462000000 GHz | Trig:Free R #Avg Type: RMS mTAcE PR
PNO: Wide T rig: Free Run y
IFGain:Low © Atten: 22 dB PERPRE

AMkr1 17.604 MHz Auto Tune
Ref Offset 11 dB
10 gBiv Ref 22.00 dBm oo

Center Freq
2.462000000 GHz

142
115 )
ﬁ StartFreq

X

120

2.448500000 GHz

“L»M Stop Freq
WVMM 2475500000 GHz

CF Step
2.700000 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 27.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.60 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.4.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2412 17.6940
Mid 2437 17.6760
High 2462 17.6520
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW
/ F S0&  DC

SENSE:INT|

ALIGH AUTO

RL R
[Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 11 ¢dB
10 dB/div Ref 30.00 dBm

Log

e

Trig: Free Run
#Atten: 22 dB

| Center Freq: 2.412000000 GHz
Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

03:18:29 PM May 14, 2015

Frequency

200

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 360 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

-45.118 Kl

18.89 MHz

#VBW 1.1 MHz

Total Power

17.694 MHz

Hz OBW Power

x dB

Span 36 MHz
#Sweep 100 ms

19.3 dBm

99.00 %
-26.00 dB

[@ STATUS

CF Step
3.600000 MHz

Auto Man

Freq Offset
0 Hz

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( F S0Q  DC

ALIGN AUTO

RL R
[Center Freq 2.437000000 GHz

|

-
#IFGain:Low

Ref Offset 11 dB
10 dBldiv Ref 30.00 dBm

Log

| Center Freq: 2.437000000 GHz
Avg|Hold: 100,100

Trig: Free Run
#Atten: 22 dB

03:14:32 PM May 14, 2015
Radio Std: None

Radio Device: BTS

Frequency

200

CenterFreq|
2.437000000 GHz|

Center 2.437 GHz
#Res BW 360 kHz

Occupied Bandwidth
17.676 MHz

-37.007 kHz
19.27 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.1 MHz

Total Power

OBW Power
x dB

Span 36 MHz
#Sweep 100 ms

CF Step
3.600000 MHz
Man

19.2 dBm

Freq Offset
0 Hz|

99.00 %
-26.00 dB

[@ STATUS
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Occupied BW

|l RL RF S0Q  DC

SEMSE:INT

ALIGN AUTO

[Center Freq 2.462000000 GHz

Ref Offset 11 dB
10 dB/div Ref 30.00 dBm

Log

—— Trig:Free Run

#IFGain:Low #Atten: 22 dB

| Center Freq: 2.462000000 GHz
Avg|Hold: 100/100

03:22;01 PM May 14, 2015
Radio Std: None

Radic Device: BTS

Frequency

200

Center Freq
2.462000000 GHz

Center 2.462 GHz
#Res BW 360 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 1.1 MHz

Total Power

17.652 MHz

-20.809 kHz
18.41 MHz

OBW Power
x dB

Span 36 VIHz
#Sweep 100 ms

CF Step
3.600000 MHz
Man

19.1 dBm

Freq Offset
0Hz

99.00 %
-26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.4.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015

IC: 10395A-NC26A5
RESULTS
Limits
Channel |Frequency | Directional FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 3.10 30.00 30 36 30.00
Mid 2437 3.10 30.00 30 36 30.00
High 2462 3.10 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 9.73 9.73 30.00 -20.27
Mid 2437 12.57 12.57 30.00 -17.43
High 2462 11.53 11.53 30.00 -18.47
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

8.4.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS
PSD Results
Channel | Frequency | Chain O | Limit |[Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -5.35 8.0 -13.4
Mid 2437 -5.76 8.0 -13.8
High 2462 -5.57 8.0 | -13.6
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF S0&  DC SEMSE:INT) ALIGN AUTO 03:18:58 PM May 1+

#Avy Type: RMS Frequency
Eenter Freq 2.412000000 GHz vy Type: TRACEF

- ig: TVPE
PNO: Wide ~—»— 1rig: Free Run B A

IFGain:Low Atten: 22 dB

Mkr1 2.413 554 GHz Auto Tune
Ref Offset 11 dB
10 gBidiv Ref 22.00 dBm e e

CenterFreq
120 2.412000000 GHz

8.00 dBim|

StartFreq

u’\!W nvatvnvnun Iy 2.398797000 GHz

Stop Freq
2.425203000 GHz|

CF Step
2640600 MHz
Auto Man

Freq Offset
0 Hz

Center 2.41200 GHz Span 26.41 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 36.2 ms (1760 pts)

MSG [@ STATUS

PSD, Chain 0 MID CH

‘Agilent Spectrum Analyzer - Swept SA
RL il SENSEINT ALIGN AUTO

F S0Q  DC 116!
[Center Freq 2.437000000 GHz #Avg Type: RMS ’Aia Frequency

: Wi Trig: Free Run
PHO: Wide ——
IFGain:Low Atten: 22 dB DET|4 A A A A A

Mkr1 2.439 499 GHz Auto Tune
Ref Offset 11 dB
‘IL%gBldiv R:f 225.%0 dBm 5.76 dBm

CenterFreq|
2.437000000 GHz|

StartFreq

FPTT N FURTTY 2.423756500 GHz
PR (ki

Stop Freq
2450243500 GHz

CF Step
2.648700 MHz
Auto Man

Freq Offset
0 Hz|

Center 2.43700 GHz Span 26.49 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 36.4 ms (1766 pts)

MSG [@ STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA
F 500  DC SEMSE:INT ALIGN AUTO 03:22;34 PM May 14, 2015
TRACE Frequency

RL [
[Center Freq 2.462000000 GHz ) #Avg Type: RMS 3956
PNO: Wide —— 1rig: Free Run P
IFGain:Low Atten: 22 dB DET|A A A A A A

Ref Offset 11 dB Mkr1 2.458 855 GHz Auto Tune
E%SBMW Ref 22.00 dBm _5.57

dBm

Center Freq
120 2.462000000 GHz

8.00 cm|

StartFreq

TP INTVIVT VY VO . 2448797000 GHz
VAT A Y

Stop Freq,
2.475203000 GHz

CF Step
2.640600 MHz
Auto Man

Freq Offset
0Hz

Center 2.46200 GHz Span 26.41 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 36.2 ms (1760 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.4.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF S04 SENSE:INT|

ALIGH AUTO 03:15:02 PM

DC
[Center Freq 2.437000000 GHz
Wamioe

7 Trig: Free Run
Atten: 22 dB

Ref Offset 11 dB

10dBidiv. Ref 22.00 dBm
Log

#Avg Type: RMS

lay 14, 2015
3456

TRACE

Frequency

T
DETfP PPPPP

Mkr1 2.438 26 GHz
7.87 dBm

Auto Tune|

Center Freq
2.437000000 GHz|

StartFreq
2.407000000 GHz

2243 dEin|

Stop Freq|
2.467000000 GHz|

Auto

6.000000 MHzZ

CF Step

Man

Freq Offset|

0 Hz

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

% STATUS

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA

50G  DC SENSE:INT|

ALIGH AUTOD 03:19:26 PM May 14, 2015

RL RF
Center Freq 2.400000000 GHz

PNO: Fast 0 Trig:Free Run
IFGain:Low Atten: 22 dB

#Avg Type: RMS

TRACE[] ~z-56
T

Frequency

teT/P PPPPP

Ref Offset 11 dB

10 dBidiv_ Ref 22.00 dBm
liLog

Mkr2 2.393 88 GHz|
-25.10 dBm|

Auto Tune

120

200

CenterFreq
2.400000000 GHz

-5.00
-18.0

|
\’\

=280

-38.0
-48.0

Wty StartFreq
2.370000000 GHz

-58.0

-68.0

Stop Freq
2.430000000 GHz

|Center 2.40000 GHz

Res BW 100 kHz #VBW 300 kHz

Span 60.00 MHz

2.400 00 GHz
2.39388 GHz

28.81 dBm
-25.10 dBm

| 1 T T o

JAuto

6.000000 MHz

CF Step

Man

Freq Offset,

0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

Agilent Spectrum Analyzer - Swept SA
RL RF 500 DC SENSE:INT ALIGNAUTO 03:22:55 PM May 14, 2015

[Center Freq 2.483500000 GHz #Avg Type: RMS W[ 5isg|  Freduency
n T Trig:Free Run v
PNO: Fast (. [isnen
IFGain:Low Atten: 22 dB DET

Auto Tune
Mkr2 2.483 50 GHz|
Ref Offset 11 dB
1L(‘l)gBJdiv Reef 225.900 dBm -31.32 dBm

120

Center Freq|

200 2.483500000 GHz

.00

180 g
StartFreq
280 2.453500000 GHz|

380

-480

580 Stop Freq|
8.0 2513500000 GHz|

Center 2.48350 GHz Span 60.00 MHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts) 6.000000 MHzZ]

[ v ] Foncion [P IS U Auto Man
2.48350 GHz -31.32 dBm
248350 GHz -31.32 dBm

Freq Offset|
0 Hz|

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF s05  OC SEMSE:INT ALIGNAUTO 03:20:09 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz #Avg Type: RMS TRACE[. - 3156 requency
PNO: Fast Trig: Free Run T

IFGain:Low Atten: 22 dB pETfPPPPP P

Mkrd 7.235 2 GHZ Auto Tune
Ref Offset 11 dB
1L%BJdiv Reef 225.900 dBm -56.73 dBm

120 1

Center Freq

2.00 13.015000000 GHz

-5.00

8.0 g
StartFreq|
28.0 30.000000 MHz|

-38.0

-48.0

58.0 StopFreq|
&80 26.000000000 GHz|

Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 s (30000 pts

CF Step
2597000000 GHz|

[ FUNCTION | FUNCTION'WIDTH FUNCTION VALUE Auto Man

L]
2,409 8 GHz 473dBm
2.396 8 GHz 2479 dBm
48242 GHz 56.68 dBm Freq Offset
7.2352 GHz £6.73 dBm oHz
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

OUT OF BAND MID CH

Agilent Spectrum Analyzer - Swept SA

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RL RF s05  OC SEMSE:INT ALIGNAUTO 03:15:48 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[T 315 5 requency
PNO: Fast 0 1rig:Free Run TVPE(11
IFGain:Low Atten: 22 dB verfPPPPPP
Ref Offest 11 0B MKkrd 7.310 5 GHZ Auto Tune
10g5iciv__Ref 22.00 dBm -56.89 dBm
=0 1 Center Freq|
200 13.015000000 GHz|
|00
180
e StartFreq
“an 30.000000 MHz
380 2
-48.0 4
0 Mmuwﬁw StopFreq
&80 | ‘ ‘ ‘ ‘ ‘ 26.000000000 GHz
Start 30 MHz Stop 26.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts)| 5 507000000 CL
FUNCTION WIDTH FUNCTION VALUE Auto Man
24401 GHz 488 dBm
23977 GHz -45.47 dBm
4875 3 GHz 57,57 dBm Freq Offset
73105 GHz £6.89 dBm
0 Hz|
IMSG %STATUS

OUT OF BAND HIGH CH

Agilent Spectrum Analyzer - Swept SA
RF S0Q

ALIGMALTO 03:24:25 PM May 14, 2015

DC

0000 GHz .
PNO: Fast 50 Trig: Free Run
IFGain:Low Atten: 22 dB

[Center Freq 13.01500

#Avg Type: RMS

TRACE
T

3456

Frequency

pETfFPPFPFF

Ref Offset 11 dB

10 dBidiv_ Ref 22.00 dBm
Log

Mkr4 7.384 9 GHz
-56.97 dBm

120 1

200

-6.00

Auto Tune

Center Freq|
13.015000000 GHz

-18.0

-28.0

380

-48.0

il

-58.0
-58.0

StartFreq
30.000000 MHz|

StopFreq|
26.000000000 GHz

Start 30 MHz

Res BW 100 kHz #VBW 300 kHz

Stop 26.00 GHz
Sweep 2.48 s (30000 pts

L[ FUNCTION ]
424 dBm
34.44 dBm
£6.88 dBm
£6.97 dBm

2.466 9 GHz
2.486 8 GHz
4.9238 GHz
7.384 9 GHz

FUNC

CF Step
2597000000 GHz
Auto Man

FreqOffset|
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.5. 802.11n HT20 MODE IN THE 2.4 GHz BAND ANTENNA 2

8.5.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth{Minimum Limit|
(MHz) (MHz) (MHz)
Low 2412 17.604 0.5
Mid 2437 17.604 0.5
High 2462 17.604 0.5
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF 506 DC SEMSE:INT ALIGHAUTO 04:07:54 PM May 14, 2015
2456

[Center Freq 2.412000000 GHz Trig: Frae R #Avg Type: RMS TRTACE
PNO: Wide (5 Irg:Free Run
FGamLow * Atten: 22 dB erPFPPPP

AMKr1 17.604 MHz Auto Tune
Ref Offset 11 dB
19 gsialv Ref 22.00 dBm o4z

Frequency

Center Freq
2.412000000 GHz

120

1A2
200 -"JL"‘-’V‘JL"\A ’ 1,54 ciin)
StartFreq

e 2.398500000 GHz

! Stop Freq|
2.425500000 GHz|

CF Step
2.700000 MHZ|
[Auto Man

Freq Offset
0 Hz|

Center 2.41200 GHz Span 27.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.60 ms (1001 pts)

MSG [@ STATUS

6 dB BANDWIDTH MID CH

Agilent Spectrum Analyzer - Swept SA
RL RF 506 DC SEMSE:INT ALIGHAUTO 04:04:47 PM May 14, 2015
2456

[Center Freq 2.437000000 GHz Trig: Frae R #Avg Type: RMS TRTACE
PNO: Wide (5 Irg:Free Run
FGamLow * Atten: 22 dB erPFPPPP

AMKr1 17.604 MHz Auto Tune
Ref Offset 11 dB
19 gsialv Ref 22.00 dBm o4z

Frequency

Center Freq
2.437000000 GHz

120

2.00 “”‘w_‘ﬂ”-‘\ .67 |

StartFreq
S 2.423500000 GHz|

Stop Freq|
2.450500000 GHz|

CF Step
2.700000 MHZ|
[Auto Man

Freq Offset
0 Hz|

Center 2.43700 GHz Span 27.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.60 ms (1001 pts)

MSG [@ STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

6 dB BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA
F S0Q DO SEMSEINT ALIGMALTO 04:11:35 PM May 14, 2015

RL R

[Center Freq 2.462000000 GHz | Trie: Fras R #Avg Type: RMS meceli 3 e Frequency
PNO: Wide (, Irg:Free Run y
IFGainLow * Atten: 10 dB P FRRRE

AMEkr1 17.604 MHz Auto Tune
Ref Offset 11 dB
18 gBidiv Ref 10.00 dBm o

g oy propefong ,«WW M\A’mz e Center Freq|

0.00 J i Y 2.462000000 GHz|

“/J \\\ StartFreq
WMW it WMW 2.448500000 GHz|

StopFreq|
2.475500000 GHz

CF Step
2.700000 MHz
Auto Man

FreqOffset|
0 Hz|

Center 2.46200 GHz Span 27.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.60 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.5.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2412 17.6990
Mid 2437 17.6940
High 2462 17.6700
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW

506 DC

SEMSE:INT

ALIGHAUTO

RL RF
[Center Freq 2.41

2000000 GHz

10 dBidiv
Log

#IFGain:Low

Ref Offset 11 dB
Ref 30.00 dBm

—— Trig:Free Run
#Atten: 22 dB

‘ Center Freq: 2.412000000 GHz

AvglHold: 1001100

Radio $td: None

Radio Device: BTS

04:00:04 PM May 14, 2015

Frequency

200

Center Freq
2.412000000 GHz

CF Step
3.600000 MHZ|
Man

Center 2.412 GHz

Span 36 MHz
#Res BW 360 kHz

Auto
#Sweep 100 ms

#VBW 1.1 MHz

Occupied Bandwidth
17.699 MHz

-22.267 kHz
18.96 MHz

Total Power 19.2 dBm Freq Offset|

0 Hz|

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

[@ STATUS

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( 506 DC

RL RF
[Center Freq 2.437000000 GHz

SENSE!INT|
‘ Center Freq: 2.437000000 GHz

—— Trig:Free Run Avg[Hold: 100/100
#Atten: 22 dB

ALIGHAUTO

04:05:17 PM May 14, 2015

Radio Std: None Frequency

#IFGain:Low Radio Device: BTS
Ref Offset 11 dB

10 dBidiv Ref 30.00 dBm

Log

200

Center Freq
2.437000000 GHz

Center 2.437 GHz
#Res BW 360 kHz

Occupied Bandwidth

17.694 MHz

-26.872 kHz
19.16 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.1 MHz

Total Power

OBW Power
x dB

[@ STATUS

Span 36 MHz
#Sweep 100 ms

Auto

CF Step
3.600000 MHZ|
Man

19.3 dBm

Freq Offset
0 Hz|

99.00 %
-26.00 dB
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0Q  DC

SEMSEINT

ALIGMALTO

[Center Freq 2.462000000

GHz

Ref Offset 11 dB
1Ln dBldiv Ref 30.00 dBm

od

—— Trig:Free Run

#IFGain:Low #HAtten: 22 dB

‘ Center Freq: 2.462000000 GHz
Avg|Hold: 100/100

04:12:26 PM May 14, 2015
Radio Std: None

Radio Device:BTS

Frequency

200

Center Freq|
2.462000000 GHz|

Center 2.462 GHz
#Res BW 360 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 1.1 MHz

Total Power

17.670 MHz

-7.666 kHz
18.37 MHz

OBW Power
x dB

Span 36 NMHz
#Sweep 100 ms

CF Step
3.600000 MHz
Man

19.3 dBm

FreqOffset|
0 Hz|

99.00 %
-26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.5.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015

IC: 10395A-NC26A5
RESULTS
Limits
Channel |Frequency | Directional FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 2.30 30.00 30 36 30.00
Mid 2437 2.30 30.00 30 36 30.00
High 2462 2.30 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 10.01 10.01 30.00 -19.99
Mid 2437 13.14 13.14 30.00 -16.86
High 2462 12.29 12.29 30.00 -17.71
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

8.5.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247

IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS
PSD Results
Channel | Frequency | Chain O | Limit |[Margin
Meas
(MHz) | (dBm) |(dBm)| (dB)
Low 2412 -4.97 8.0 -13.0
Mid 2437 -5.08 8.0 -13.1
High 2462 -5.16 8.0 -13.2
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 SEMSE:INT

ALIGHAUTO 04:00:30 PM May 14, 2015

[Center Freq 2.412000000 C-Ipl;'lg: e Trig: Free Run
Atten: 22 dB

IFGain:Low

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

#Avg Type: RMS

T )

DET|A A A A KA
MKr1 2.414 785 GHz
-4.97 dBm

Frequency

Auto Tune|

.00 dBim|

s a pAANOAAAR A |0 n A ASAS

AllmAnn
A A R

Center Freq
2.412000000 GHz

StartFreq
2.398797000 GHz|

Stop Freq|
2.425203000 GHz|

CF Step
2.640600 MHz|

[Auto Man

Center 2.41200 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 26.41 MHz
Sweep 36.2 ms (1760 pts)

[@ STATUS

Freq Offset
0 Hz|

PSD, Chain 0 MID CH

Agilent Spectrum Analyzer - Swept SA

RL RF 500 SEMSE:INT

ALIGHAUTO 04:05:38 PM May 14, 2015

[Center Freq 2.437000000 C-Ipl;'lg: e Trig: Free Run
Atten: 22 dB

IFGain:Low

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

#Avg Type: RMS

T )

DET|A A A A KA
MKr1 2.434 170 GHz
-5.08 dBm

Frequency

Auto Tune|

.00 dBim|

ANAsAns

A pfany

A AANAD

LRRREAINY

AELATAuN

vy

Center Freq
2.437000000 GHz

StartFreq
2.423797000 GHz|

Stop Freq|
2.450203000 GHz|

CF Step
2.640600 MHz|

[Auto Man

Center 2.43700 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

Span 26.41 MHz
Sweep 36.2 ms (1760 pts)

[@ STATUS

Freq Offset
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA
F S0Q DO SEMSEINT ALIGMALTO 04:12:51 PM May 14, 2015

RL Ri
" Frequency
[Center Freq 2.462000000 GHz #Avg Type: RMS TRACEF

W Trig: Free Run TYPE
PNO: Wide —»—
IFGain:Low Atten: 22 dB DET|& & 4 A A A

Mkr1 2.459 501 GHz Auto Tune
Ref Offset 11 dB
19 gBiiv Ref 22.00 dBm 516 dBr

Center Freq|
2.462000000 GHz|

120

.00 oBm|

200

StartFreq
2.448797000 GHz|

LTI
YVvvY

StopFreq|
2.475203000 GHz

CF Step
2640600 MHz
Auto Man

FreqOffset|
0 Hz|

Center 2.46200 GHz Span 26.41 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 36.2 ms (1760 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.5.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA
SENSEINT| ALIGN AUTO 04:05:57 PM May 14, 2015
Frequency

RL RF 50 2 oC
[Center Freq 2.437000000 GHz

10 dBidiv
Leg

IFGain:Low

Ref Offset 11 dB
Ref 22.00 dBm

PNO: Fast .:.‘ Trig: Free Run

Atten: 22 dB

#Avg Type: RMS

TRACE Za56

T
berfP PRPPP

Auto Tune|

Center Freq

2.437000000 GHz|

StartFreq
2.407000000 GHz

-22.13 )|

Stop Freq|

2.467000000 GHz|

i

JLW’ll"’umlﬂ.
T

CF Step

6.000000 MHz|

Auto Man

FreqOffset

0 Hz|

MSG

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 60.00 MHz

Sweep 5.80 ms (1001 pts)

g sTatus

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA
RF S0&  DC

RL

SENSE:IMT]|

ALIGN AUTO

04:09:57 PM May 14, 2015

Center Freq 2.400000000 GHz

IFGain:Low

PNO: Fast ‘:“ Trig: Free Run

Atten: 22 dB

#Avg Type: RMS

TRACE
T

3456

Frequency

DETFFPPFF

10 dBidiv
liLog

Ref Offset 11 dB

Ref 22.00 dBm

Mkr2 2.399 46 GHz
-25.05dBm|l |

120

200

-5.00

Auto Tune|

CenterFreq|
2.400000000 GHz|

-180

-280

-380

-480

-580

8.0

StartFreq
2.370000000 GHz|

Stop Freq|
2.430000000 GHz

Center 2.40000 GHz
Res BW 100 kHz

#VBW 300 kHz

Sweep 5.80 ms (1001 pts)

Span 60.00 MHz

C

1

2.400 00 GHz
2.399 46 GHz

FUNCTION

2717 dBm
-25.05 dBm

FUNCTION WIDTH

FUNCTION VALUE

CF Step
6.000000 MHz

[Auto Man

Freq Offset,
0 Hz|
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REPORT NO: 15U20917-E1

DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5

IC: 10395A-NC26A5

HIGH CHANNEL BANDEDGE

AUTHORIZED BAND EDGE HIGH CH

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q

SEMSE:INT ALIGMAUTO

04:13:10 PM

[Center Freq 2.483500000 GHz

#Avg Type: RMS

PNO: Fast 0 1rig:Free Run
IFGain:Low Atten: 22 dB

TRACE
v

lay 14, 2015
3456

Frequency

DET

PPPPPP

10 dBidiv
Log

Ref Offset 11 dB
Ref 22.00 dBm

Mkr2 2.483 56 GHz|

-29.75 dBm

Auto Tune

120

A

200

Center Freq|

.00

2.483500000 GHz

-180

-28.0

StartFreq

380

2.453500000 GHz|

-480

680

el

Stop Freq|

-58.0

2513500000 GHz|

Center 2.48350 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 60.00 MHz

CF Step

Sweep 5.80ms (1001 pts) | & 000000 Mi2

Man

L [ FUNCTION ] Auto
-29.75 dBm

-29.75 dBm

FUNC
248360 GHz
248356 GHz

Freq Offset|
0 Hz|

OUT-OF-BAND EMISSIONS

OUT OF BAND LOW CH

Agilent Spectrum Analyzer - Swept SA

RL RE S0R_DC ALIGNAUTO 04:10:45 PM
[Center Freq 13.015000000 GHz i #Avg Type: RMS TRACE
PNO: Fast Trig: Free Run T

IFGain:Low Atten: 22 dB

SENSEINT) lay 14, 2015

3456

Frequency

pETfP PPPPP

Auto Tune|

Mkrd 7.236 9 GHz
-57.14 dBm

Ref Offset 11 dB
Ref 22.00 dBm

10 dBlidiv
Log

120 1

Center Freq

2.00 13.015000000 GHz

-5.00

-180

StartFreq|
30.000000 MHz

-280

-38.0

-48.0

WS,

ET Stop Freq

26.000000000 GHz

£80
I

Start 30 MHz

Stop 26.00 GHz
Res BW 100 kHz

Sweep 2.48 s (30000 pts;

FUNCTION wIDTH

CF Step
2.597000000 GHz|
Auto Man

#VBW 300 kHz

4.75 dBm
-26.44 dBm
£7.53 dBm
£7.14 dBm

FUNCTION VALUE

24150 GHz
2397 7 GHz
4823 4 GHz
7.236 9 GHz

Freq Offset
0 H|
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

OUT OF BAND MID CH

Agilent Spectrum Analyzer - Swept SA

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RL RF s05  OC SEMSE:INT ALIGNAUTO 04:06:40 PM May 14, 2015 Fi
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[T 315 5 requency
PNO: Fast 0 1rig:Free Run TVPE(11
IFGain:Low Atten: 22 dB verfPPPPPP
Ref Offeet 1 dB Mkr 7.310 5 GHZ Auto Tune
10g5iciv__Ref 22.00 dBm -56.21 dBm
QEI 1
Center Freq
200 13.015000000 GHz|
|00
180
e StartFreq
0 A 30.000000 MHz
380
-48.0 4
a0 Stop Freq|
&80 I ‘ ‘ ‘ ‘ ‘ ‘ 26.000000000 GHz
Start 30 MHz Stop 26.00 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.48 5 (30000 pts) | 5 £q7000000 Chx
FUNCTION WIDTH FUNCTION VALUE Auto Man
24368 GHz 6.43 dBm
2399 4 GHz -44.52 dBm
4875 3 GHz 56.43 dBm Freq Offset
73105 GHz £6.21 dBm
0 Hz|
IMSG %STATUS

OUT OF BAND HIGH CH

Agilent Spectrum Analyzer - Swept SA
RF S0Q

ALIGMALTO

04;13:52 PM May 14, 2015

DC
[Center Freq 13.015000000 GHz

IFGain:Low

PNO: Fast 50 Trig: Free Run

Atten: 22 dB

#Avg Type: RMS

TRACE
T

3456

Frequency

pETfFPPFPFF

Ref Offset 11 dB

10 dBidiv_ Ref 22.00 dBm
Log

Mkr4 7.384 9 GHz
-58.20 dBm

120 1

200

-6.00

Auto Tune

Center Freq|
13.015000000 GHz

-18.0

-28.0

380

-48.0

5810 M
580
| \

StartFreq
30.000000 MHz|

StopFreq|
26.000000000 GHz

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 26.00 GHz
Sweep 2.48 s (30000 pts

v T Foon

2.464 3 GHz
24877 GHz
4.922 9 GHz
7.384 9 GHz

5.15 dBm

-33.53 dBm
£7.19 dBm
£8.20 dBm

FUNC

CF Step
2597000000 GHz
Auto Man

FreqOffset|
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.6. 802.11n HT40 MODE IN THE 2.4 GHz BAND ANTENNA 1

8.6.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 (5.2) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
Channel|Frequency|6 dB Bandwidth|Minimum Limit|
(MHz) (MHz) (MHz)
Low 2422 35.802 0.5
Mid 2437 35.856 0.5
High 2452 35.694 0.5
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

6 dB BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Swept SA
S0 &

SENSE:INT|

ALIGH AUTO

03:30:45 PM

RL RF DC
[Center Freq 2.422000000 GHz

Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

PNO: Fast o 1rig: FreeRun

Ly
IFGain:Low Atten: 22 dB

#Avg Type: RMS

TRACE
T

lay 14, 2015
3456

Frequency

ET|P PPPPP

AMKr1 35.802 MHz
-0.50 dB

Auto Tune|

CenterFreq
2.422000000 GHz

StartFreq
2.395000000 GHz

Stop Freq
2.449000000 GHz|

CF Step
5.400000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.42200 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 54.00 MHz

Sweep 5.20 ms (1001 pts)

[@ STATUS

BANDWIDTH MID CH

‘Agilent Spectrum Analyzer - Swept SA
S0Q

ALIGN AUTO

03:27:35 PM May 14, 2015

RL RF
[Center Freq 2.437000000 GHz

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

PNO: Fast w:.l Trig: Free Run
IFGain:Low Aften: 22 dB

#Avg Type: RMS

TRACE
T

3456

Frequency

DETfP PPPP P

AMkr1 35.856 MHz

0.16 dB

Auto Tune|

Wwwm"v

ksl (1)

i

CenterFreq|
2.437000000 GHz|

StartFreq
2.410000000 GHz|

Stop Freq
2464000000 GHz

CF Step
5.400000 MHz

Auto Man

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 54.00 MHz

Sweep 5.20 ms (1001 pts)

[@ STATUS

Freq Offset
0 Hz|
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Swept SA
F 500  DC SEMSE:INT ALIGN AUTO 03:33:55 PM May 14, 2015

RL [T
[Center Freq 2.452000000 GHz | #Avg Type: RMS TReCE[ 3256 Frequency

PNO: Fast o T1H4g: Free Run v
IFGainiLow © Atten: 22 dB PERPRE

AMkr1 35.694 MHz Auto Tune
Ref Offset 11 dB
10 gBiv Ref 22.00 dBm o

Center Freq

120 2.452000000 GHz

StartFreq
2.425000000 GHz

Stop Freq,
2.479000000 GHz

CF Step
5.400000 MHz
Auto Man

Freq Offset
0Hz

Center 2.45200 GHz Span 54.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 35.20 ms (1001 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.6.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
Channel| Frequency |99% Bandwidth
(MHz) (MHz)
Low 2422 36.1910
Mid 2437 36.3660
High 2452 36.3000
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

99% BANDWIDTH

BANDWIDTH LOW CH

Agilent Spectrum Analyzer - Occupied BW
/ F S0&  DC

SENSE:INT|

ALIGH AUTO

RL R
[Center Freq 2.422000000 GHz

#IFGain:Low

Ref Offset 11 ¢dB
10 dB/div Ref 30.00 dBm

Log

e

Trig: Free Run
#Atten: 22 dB

| Center Freq: 2.422000000 GHz
Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

03:31:12 PM May 14, 2015

Frequency

200

CenterFreq
2.422000000 GHz

Center 2.422 GHz
#Res BW 750 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

-32.099 Kl

37.85 MHz

#VBW 2.2 MHz

Total Power

36.191 MHz

Hz OBW Power

x dB

Span 73 MHz
#Sweep 100 ms

19.0 dBm

99.00 %
-26.00 dB

[@ STATUS

CF Step
7.300000 MHz

Auto Man

Freq Offset
0 Hz

BANDWIDTH MID CH

Agilent Spectrum Analyzer - Occupied BW
( F S0Q  DC

ALIGN AUTO

RL R
[Center Freq 2.437000000 GHz

|

-
#IFGain:Low

Ref Offset 11 dB
10 dBldiv Ref 30.00 dBm

Log

| Center Freq: 2.437000000 GHz
Avg|Hold: 100,100

Trig: Free Run
#Atten: 22 dB

03:28:08 PM May 14, 2015
Radio Std: None

Radio Device: BTS

Frequency

200

CenterFreq|
2.437000000 GHz|

Center 2.437 GHz
#Res BW 750 kHz

Occupied Bandwidth
36.366 MHz

-4.641 kHz
38.86 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.2 MHz

Total Power

OBW Power
x dB

Span 73 MHz
#Sweep 100 ms

CF Step
7.300000 MHz
Man

19.1 dBm

Freq Offset
0 Hz|

99.00 %
-26.00 dB

[@ STATUS
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

BANDWIDTH HIGH CH

Agilent Spectrum Analyzer - Occupied BW

|l RL RF S0Q  DC

SEMSE:INT

ALIGN AUTO

[Center Freq 2.452000000 GHz

03:34;44 PM May 14, 2015

Ref Offset 11 dB
10 dB/div Ref 30.00 dBm

Log

—— Trig:Free Run

#IFGain:Low #Atten: 22 dB

| Center Freq: 2.452000000 GHz
Avg|Hold: 100/100

Radio Std: None

Radic Device: BTS

Frequency

200

Center Freq
2.452000000 GHz

Center 2.452 GHz
#Res BW 750 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 2.2 MHz

Total Power

36.300 MHz

26.979 kHz
39.24 MHz

OBW Power
x dB

Span 73 MHz
#Sweep 100 ms

CF Step
7.300000 MHz
Man

19.1 dBm

Freq Offset
0Hz

99.00 %
-26.00 dB

% STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.6.3. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 (5.4) (4)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS
Limits
Channel |Frequency | Directional FCC IC IC Max
Gain Power | Power EIRP [Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2422 3.10 30.00 30 36 30.00
Mid 2437 3.10 30.00 30 36 30.00
High 2452 3.10 30.00 30 36 30.00
Results
Channel |Frequency | Chain O Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) dBm) | (dBm) (dB)
Low 2422 7.95 7.95 30.00 -22.05
Mid 2437 9.27 9.27 30.00 -20.73
High 2452 9.50 9.50 30.00 -20.50
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.6.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247
IC RSS-247 (5.2) (2)

For digitally modulated systems, the power spectral density conducted form the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 KHz band during any time
interval of continuous transmissions.

RESULTS

PSD Results
Channel | Frequency | Chain O | Total Limit |Margin
Meas Corr'd

(MHz) (dBm) PSD
(dBm) |(dBm)|[ (dB)

Low 2422 -8.48 -8.48 8.0 -16.5
Mid 2437 -8.25 -8.25 8.0 -16.3
High 2452 -8.13 -8.13 8.0 -16.1
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

PSD, Chain 0

PSD, Chain 0 LOW CH

Agilent Spectrum Analyzer - Swept SA
RL RF S0&  DC

SENSE:INT| ALIGH AUTO

03:31:37 PM Ma

[Center Freq 2.422000000 GHz

Ref Offset 11 dB

10 dBidiv  Ref 22.00 dBm
Log

PNO: Fast ._,_.l Trig: Free Run
IFGain:Low

#Avg Type: RMS

Atten: 22 dB

Frequency

-8.48 dBm

TRACE &
TYPE|&

Mkr1 2.427 589 GHz

DET|4 A AAA A

Auto Tune|

120

CenterFreq

8.00 dBim|

2.422000000 GHz

200

-6.00

StartFreq
2.395148500 GHz

- WWWMMWMWWVWWWW

Stop Freq
2.448851500 GHz|

CF Step

YW‘WWW\M Auto Man

5.370300 MHz

Freq Offset

0 Hz|

Center 2.42200 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

[@ STATUS

Span 53.70 MHz

Sweep 73.7 ms (3580 pts)

PSD, Chain 0 MID CH

‘Agilent Spectrum Analyzer - Swept SA
S0Q  DC

ALIGN AUTO

RL RF
[Center Freq 2.437000000 GHz

PNO: Fast ._._.l Trig: Free Run

Ref Offset 11 dB

10dBidiv  Ref 22.00 dBm
Log

IFGain:Low

#Avg Type: RMS

Atten: 22 dB

03:28:34 PM May 14, 2015
TRACE &
TYPE|s

Frequency

DET|&A A A AL A

Mkr1 2.431 352 GHz
-8.25 dBm

Auto Tune|

CenterFreq|

2.437000000 GHz

StartFreq
2.410108000 GHz|

Stop Freq
2463892000 GHz

CF Step
5.378400 MHz
Auto Man

Freq Offset
0 Hz|

Center 2.43700 GHz
#Res BW 30 kHz

MSG

#VBW 91 kHz

[@ STATUS

Span 53.78 MHz

Sweep 73.9 ms (3586 pts)
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

PSD, Chain 0 HIGH CH

Agilent Spectrum Analyzer - Swept SA
RL RF 500  DC SEMSE:INT ALIGN AUTO 03:35:10PMMay14,2015 [ _
[Center Freq 2.452000000 GHz | #Avg Type: RMS wice[[ 5.cg|  Frequency
PNO: Fast —=— 11g: Free Run TYRE|&
IFGain:Low Atten: 22 dB DETIA A AAAA

Auto Tune
Ref Offset 11 dB Mkr1 2.446 988 GHz
lggBldiv Ref 22.00 dBm -8.13

dBm

Center Freq
120 2.452000000 GHz

8.00 cm|

StartFreq
2.425229500 GHz

Stop Freq,
2478770500 GHz

CF Step
5.354100 MHz
Auto Man

Freq Offset
0Hz

Center 2.45200 GHz Span 53.54 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 73.5 ms (3569 pts)

MSG % STATUS
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REPORT NO: 15U20917-E1 DATE: JULY 2, 2015
FCC ID: AdRNC2-6A5 IC: 10395A-NC26A5

8.6.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 (5.5)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.
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REPORT NO: 15U20917-E1
FCC ID: AdRNC2-6A5

DATE: JULY 2, 2015
IC: 10395A-NC26A5

RESULTS

IN-BAND REFERENCE LEVEL

REFERENCE LEVEL MID CH

Agilent Spectrum Analyzer - Swept SA

ALIGHAUTO 03:20:17 PM May 14, 2015

[Center Freq 2.437000000 GHz .
PNO: Fast 50 1rig: Free Run
Atten: 22 dB

IFGain:Low

Ref Offset 11 dB
Ref 22.00 dBm

#Avg Type: RMS

TRACE
T

2456

Frequency

perF PPPFP

Mkr1 2.429 50 GHz
4.94 dBm

Auto Tune|

10 dBidiv
Log

Center Freq|
2.437000000 GHz

Ly
per

StartFreq
2.407000000 GHz|

Il o 525 p8 o)

Ly bl
R

Stop Freq|
2.467000000 GHz|

CF Step
6.000000 MHz

[Auto Man

Freq Offset
0 Hz|

Center 2.43700 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

Span 60.00 MHz
Sweep 5.80 ms (1001 pts)

I% STATUS

LOW CHANNEL BANDEDGE

AUTHORIZED BAND EDGE LOW CH

Agilent Spectrum Analyzer - Swept SA
RE S0R_DC SENSE!INT| ALIGNAUTO 03:31:56 PM May 14, 2015
#Avg Type: RMS TRACE Frequency

RL
[Center Freq 2.400000000 GHz |
PNO: Fast Trig: Free Run
IFGain:Low Atten: 22 dB

3456
T

pETfP PPPPP

Ref Offset 11 dB

10 dBidiv__ Ref 22,00 dBm
Log

Mkr2 2.398

56 GHz
-25.44

dBm

Auto Tune|

120

200

v

Center Freq
2.400000000 GHz

w

-25 06 dn|

StartFreq|
2.370000000 GHz

StopFreq
2.430000000 GHz

Center 2.40000 GHz
#VBW 300 kHz

Span 60.00 MHz

Res BW 100 kHz
-28.76 dBm
-25.44 ¢Bm

2.400 00 GHz
2.398 66 GHz

Sweep 5.80 ms (1001 pts)

FUNCTION 'wID!

CF Step
6.000000 MHz]

Auto Man

Freq Offset
0 H|
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